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Great care has been taken in the preparation of this manual however Tokheim

shall not be liable for any misunderstanding, errors and/or loss or defect

arising from the use of this manual.

Tokheim shall not be liable for damage to the product, nor for personal or

third party injury, caused by incorrect use of the product or by attempts to

maintain or to repair the product by parties other than those fully trained by

Tokheim or by its accredited third party representatives.

Please contact your nearest service department, at the relevant address

printed on the back cover of this manual, should any aspect of this manual

be unclear.

© Copyright by Tokheim. All intellectual rights arising from, accruing

to,and residing in this manual belong to Tokheim. No part of this

document may be reproduced in any form without the express written

permission of Tokheim.

Tokheim reserves the right to apply changes to this document and the

equipment without further notice.
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1 INTRODUCTION

1.1 How To Use This Manual

It is recommended that all relevant persons familiarise themselves with the contents of

this manual prior to carrying out any operations or procedures.

This manual is divided into sections which are described as follows: -

Section 1 - Introduction

This section contains information on how to use the manual, the scope of equipment

covered, recommendations on qualified technicians and contact information.  It also

includes relevant health and safety information required for the safe practice of common

maintenance procedures.

Section 2 - Cladding & Framework

This section contains the part identification list for the dispenser cladding and framework.

Section 3 - Hose Management

This section contains the part identification list for the dispenser hose management.

Section 4 - Dispenser Hydraulics

This section contains the part identification list for the dispenser hydraulics.

Section 5 - Dispenser Electronics

This section contains the part identification list for the dispenser electronics.

Section 6 - Vapour Recovery

This section contains the part identification list for the dispenser vapour recovery system.

Section 7 - Mechanical Registers

This section contains the part identification list for the Mechanical Register systems -

VR8 for Q100T and VR10 for Q200T Dispensers.

1.1.1 DRAWING INTERPRETATION

This Parts Manual is designed to show the maximum number of options and

configurations using the minimum number of drawings.  Therefore in many

cases,  the drawings will not correspond to a particular dispenser configuration

and the engineer must take care to identify the required arrangement on the

drawing.

For clarity, the following guidelines have been applied to the Parts Manuals:-

• Item quantities are not shown on the drawings or parts lists.

• If there are multiple sub-assemblies displayed on the same drawing then only

one instance is exploded.

• Where possible, duplication has been avoided.
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1.2 Product Scope

The equipment and models covered by the contents of this manual are: -

The Quantium 100T & 200T range of fuel dispensers, with the exception of the LPG

version.  For information on Quantium LPG dispensers refer to the relevant LPG manual

as provided by Tokheim.

All dispensers in the range use the same standard sub-assemblies and offer a wide range

of configurations and includes provision for options such as integrated payment terminal,

vapour recovery etc.

1.3 Authorised Technicians

Only qualified technicians familiar with the contents of this manual should carry out the

procedures contained herein.

WARNING : ANY ATTEMPTS TO CARRY OUT THE PROCEDURES OF THIS

MANUAL, BY UNQUALIFIED OR UNAUTHORISED PERSONS, MAY RESULT

IN SERIOUS INJURY OR LOSS OF LIFE.

NOTE : THIS MANUAL IS NOT INTENDED TO REPLACE THE SERVICES OF

A FULLY QUALIFIED TECHNICIAN.

1.4 Contact Information

For information relating to the contents of this manual please contact: -

Technical Author

Tokheim UK Ltd.

Dundee, Scotland

For technical assistance please contact the appropriate service division listed on the back

cover of this manual.

1.5 Health & Safety

1.5.1 SAFETY CHECKLIST

• It is obligatory that this checklist be fully complied with during all work at the

petrol station, particularly construction or repair work.

• It is the duty of the contractor to ensure that all workers employed by him obey

each and all of the relevant laws, directives and other regulations.

Areas where special caution is required

• The insides of tanks, tubes, dome shafts, filling shafts, change over shafts, vessels

and dispensers.

• All areas in which fuel vapour that is heavier than air can accumulate, e.g. fuel

separator, draining shafts, low located rooms, cellars, excavations, pipe trenches

etc.

• The areas around the outlets of tank ventilation pipes, especially during the

filling phase.

• All areas near dispensers, tanker lorries and other vehicles while they are being

tanked up, and particularly when there is a lack of wind.
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• A radius of 1.0 metres around petrol carrying pipes, as well as pipes that are not

vapour free.

• Silt traps.

1.5.2 DUTIES OF THE EMPLOYEES

• To ensure optimal accident prevention in our company, in addition to general

rules applying to worker’s protection, it is necessary to take into account all the

national protection of workers legislation and to actively support all measures

which enhance safety standards.

• It is an employee’s duty to follow all company directives regarding the prevention

of accidents, unless such directives can be proved to be unfounded.

• Employees should not follow any instructions that go against safety standards.

• Employees are only permitted to use equipment for its original purpose, and

this is defined by the company alone.

• If an employee detects equipment that is deficient in terms of safety, he shall

eliminate this deficiency immediately.  If such safety rectification is not part of

his defined area of activities, or if his knowledge is insufficient to carry out

such work he must immediately inform his superior about the detected safety

deficiency.

This equally applies to:

1) Work Materials which have not been correctly packed or correctly marked in

order to meet safety requirements.

2) Work Methods or work processes which have not been correctly coordinated

or controlled in order to meet safety requirements.

3) Where dangerous activities are carried out by several persons, the need for

a permanent faultless communication between them in order to avoid dangerous

events shall require the appointing of one person in order to carry out overall

supervision.

1.5.3 HAZARDS

Prior to starting work, the dispenser must be isolated (i.e. entirely disconnected

from the mains supply) and the mains supply switch locked in the OFF position.

The submerged pump (if applicable) and control signals from the dispenser

must also be isolated.  This is done to provide safety for the technician.  As a

further precaution, switch off the mains supply in the service station shop and

place a clear notice on the switch to avoid it being turned on again inadvertently.

WARNING : THE CONNECTION AND DISCONNECTION OF

ELECTRICAL CONNECTIONS MAY ONLY BE CARRIED OUT BY

QUALIFIED PERSONNEL AUTHORISED FOR SUCH ACTIVITIES.

WORK IN DANGEROUS AREAS MUST BE MADE SAFE BY

OBSERVING ALL THE NATIONAL SAFETY REQUIREMENTS IN

FORCE.

It is not permitted to put a fuel dispenser into operation before an authorised

official has inspected it and released it. This depends upon the national

regulations in force.
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Do not use mobile

phones

        SIGN

Naked flames and

smoking forbidden

Do not spill fuel on the

ground

Stop vehicle engine

At Diesel high speed

dispensers near the

nozzle boots

Visible from both

sides of dispenser

Visible from both

sides of dispenser

Visible from both

sides of dispenser

Visible from both

sides of dispenser

Trucks only

     MEANING       POSITION

Dismantled packaging and cladding must be stored in such a way as to avoid

damage to components or injuries to persons.  Covers that can be opened, such

as the calculator housing, should be handled with care.  Ensure that the retaining

catch is placed in the correct position to prevent the cover falling onto the head

of the service engineer or other persons in the area.

At unattended service stations, every end-user should be able to read the User

Instructions. They should be visible on a notice board or integrated into the

DIT and should be sufficiently well lit so that they can be read at night.

At unattended service stations break away couplings must always be used to

reduce the danger caused by a motorist driving off with the nozzle still in the

tank.

1.5.4 WARNING SIGNS

The following warning signs are fitted as standard, on the dispenser, however

they may vary according to individual country requirements or customer

specifications.
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1.5.5 PERSONAL PROTECTIVE EQUIPMENT (PPE)

PROTECTIVE CLOTHING

The following clothing should be worn at all times during installation and

maintenance procedures:-

• Protective helmet.

• Protective shoes (conductive).

• Protective gloves and/or protective hand cream.

• Anti static clothing.

• Eye protection.

SAFETY EQUIPMENT FOR WORKING IN HAZARDOUS AREAS

The following safety equipment is required for working in hazardous areas:-

• Only spark free tools are permitted for work on dispensers.

• Work on bearings is only permitted using the standard workshop tools authorised

for this kind of work.

• The use of all electrical tools is strictly prohibited.

• Only the use of explosion protected work lights is permitted.

• The use of telecommunications equipment in hazardous areas is strictly

prohibited.

SAFETY INSTRUCTIONS

The following safety instructions must be adhered to during installation and

maintenance procedures:-

• Inhalation of petrol vapour must be avoided.  Suitable precautions must be

taken and where necessary respirators used.

• Avoid direct contact of fuel with the skin.

• Use suitable protective clothing, protective gloves and/or protective hand cream.

• Avoid fuel spills.

• No smoking, no naked flames are permitted.

• Long hair and ties can get caught in moving parts.  Hair must be suitably covered.

Do not drive away with

nozzle in tank

Next to User

Instructions near the

nozzle boot

Visible from both

sides of dispenser
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1.6 Standards & Certificates

This dispenser is constructed in conformity with the requirements of all the applicable

European Directives (Machinery 98/98/37/EC; EMC 89/336/EEC; ATEX 94/9/EC).

The components used within the dispenser, including connection facilities, are selected in

accordance with the European Standard EN 50014 (Electrical apparatus for potentially

explosive atmospheres), and the supplementary Standards listed therein.

Diesel dispensers do not create an explosive hazard, but due to the probability of these

being in close proximity to gasoline dispensers, the same construction rules are applicable.

The dispenser is certified by SIRA as suitable for use in Potentially Explosive Atmospheres

Directive 94/9/EC, and marked to be in accordance with the European Dispenser

Construction Standard EN 13617-1.

This dispenser is also certified to OIML International Recommendations R117 and R118.

Certificate Numbers R117/1995-NL-01.04 & 08.

The production and end test is controlled through the Quality Assurance systems within

the Tokheim Manufacturing Centres, and has received Quality Assurance Notification

from a Notified Body.

No modification to the dispenser may be performed without express permission from

Tokheim and must always use original components or Tokheim retrofit kits.  Failure to

comply with the above will invalidate product conformance with the relevant European

Directives and Tokheim will no longer accept product liability.

1.6.1 DISPENSER MARKING FOR THE ATEX DIRECTIVE

The dispenser is labelled by Tokheim in accordance with the requirements of

the ATEX Directive.  This labelling includes:-

• The CE mark (CE conformity)

• The specific explosion protection mark, together with the mark indicating the

equipment group and category; and, relating to equipment group II, the letter

“G” (concerning explosive atmospheres caused by gases and vapours)

• The “Tokheim” name or logo and manufacturing location

• The dispenser type and serial number including the year of production

Labels can either be plastic stickers or metal plates and may vary according to

national requirements.  A typical example of a label follows:-

0518 SIRA

or

0081 LCIE      DUNDEE

 or

GRENTHEVILLEIs
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2 CLADDING & FRAMEWORK

2.1 Q100T Frame & Cladding Assembly

(Cont.)

Item No Description Désignation Français Part No Comments

1 Washer Pl L6 Rondelle Pl L6 900008-022

2 Washer Serr Lock Ext M8 Rondelle a Dents DEC M8 900009-002

3 Nut Hex M8 Ecrou H M8 900011-003

4 Nut Hex Prev Torque M6 Ecrou Frein M6 900012-008

5 Nut Hex Self Lock M6 Ecrou Bride Autobloquant M6 900013-003

6 Nut Hex Self Lock M8 Ecrou Bride Autobloquant M8 900013-004

7 Screw HH M6x25                   Vis H M6x25                          900015-003

8 Screw HFHSL M6x16 Vis Hex Br Autobl M6x16 900016-004

9 Screw HFHSL M8x25 Vis Hex Br Autobl M8x25 900016-007

10 Rivet Blind Domed 3.2x8.0      Rivet Pop Bomb 3.2x8.0          900025-001

11 Rivet Blind Domed 6.5x24.8 Rivet Pop Bomb 6.5x24.8 900025-002

12 O-Ring 27.80x3.60                 Joint Torique 27,80x3,60          900050-016

13 O-Ring 9.52 x 1.78                 Joint Torique 9.52 X 1.78         900050-051 VR option

14 Gland M20x1.5 Eexe II/IP66-6 PE M20x1,5 Eexe II/IP66-68 1x 900064-001 8-13mm

Plug M20x1.5 Eexe II/IP66-68 Prise M20x1,5 Eexe II/IP66-68 900044-001 Blanking plug

15 Gland M25x1.5 Eexe II/IP66-6 PE M25x1,5 Eexe II/IP66-68 1x 900065-001 13-19mm

Plug M25x1.5 Eexe II/IP66-68 Prise M25x1,5 Eexe II/IP66-68 900044-002 Blanking plug

16 Nut Hex M20 x 1.5 (Bartec) Ecrou Hex M20 x 1,5 (Bartec) 900088-001

17 Nut Hex M25 x 1.5 (Bartec)    Ecrou Hex M25 x 1,5 (Bartec)  900088-002

18 Nut Hex M16 x 1.5 (Bartec)    Ecrou Hex M16 x 1,5 (Bartec)  900088-005

19 Gland M16x1.5 EexeII/IP66-68PE M16x1,5 EexeII/IP66-68 1x 900362-001 5-8mm

Plug M16x1.5 EexeII/IP66-68 Prise M16x1,5 EexeII/IP66-68 900044-004 Blanking plug

20 Flange - oval D28 Bride ovale D28 900475

21 Buffer - rubber D8 Butee Caoutc 900593-001

22 Pin - location Dia 6 / M6 Axe verrouillage 900595

23 Identification plate Plaque identification et poinc 900709

24 Seal EMKA 1011-05 L=458 Joint tube EMKA 1011-05 L=45 900730-008

25 Spring Mast Canne Flexible 900876 Spring Mast option

26 Lock Assy Asm Serrure Porte - Refer to Lock drawing

27 Nozzle Boot Assy Repose Buse asm - Refer to Nozzleboot

28 Plug Heyco D6.5 Bouchon Heyco D6.5 902330-002 Spring Mast option

29 Cup - Lead seal                 Coupelle de plombage             902789

30 U-Bolt 1"1/2 Collier 1"1/2 903160-004

31 Seal - Lead (cup type) D8x2   Plomb à sceller D8x2              903177-001

32 Panel blank Habillage aveugle 903510

Panel blank Sst Habillage aveugle inox 903474 Stainless Steel

33 PAS V3 bracket Support PAS V3 903530

34 Coupling straight VR hose      Raccord droit flexible RV         903580 VR option

35 Coupling 90° VR hose Raccord 90° flexible RV 903581 VR option

36 Bracket for hose connection Support coude sortie flex 903590

37 Gasket outlet connection Joint coude de sortie 903645
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2.1 Q100T Frame & Cladding Assembly (Cont.)

Item No Description Désignation Français Part No Comments

38 Hose coupling 90 G1              Coude 90 brid axe 46 sortie G1 903707 Non-VR only

39 Screw round head square boltsVis tete bombe av collet carre 903709-001 Hose Hook only

40 Meter bracket - L bracket Traverse support mesureur 903721

41 Rain gutter Gouttière 903722

Rain gutter Stainless Steel Gouttière inox 904418 Stainless Steel

42 PAS V3 - L support Traverse support PAS V3 903723

43 Assy - airgap Airgap asm 903727

Assy - airgap Sst Airgap inox asm 903729 Stainless Steel

Assy - Mechanical airgap Airgap mécanique asm 903731 Mech Reg & Cecli only

Assy - Mechanical airgap Sst Airgap mécanique inox asm 903733 Stainless, Mech & Cecli

44 Blind Hydraulic Door welded Porte hydraulique soudée 903741

Blind hydraulic door Sst weldePorte hydraulique inox soudée 903744 Stainless Steel

Combined & 2 totes - Hyd dooPorte hyd tot combi & 2 tots 903874 Combined/2 totes

Combined & 2 totes - Sst Porte hyd tot combi & 2 tots in 903877 Comb/2 totes/St Steel

Earth cable for column cover Câble la terre colone cover 903936 Not shown

45 EPZ bracket Support EPZ 903784

46 Seal adhesif UH11369 L=50 Joiny adhesif UH11369 L=50 903793-001

47 Hinge bracket frame               Equerre maintien chassis        903890

48 VR Bracket Assy Support RV Asm                 903924 VR only

49 CECLI 2 Head assy Tête CECLI 2 asm 903961 Refer to Cecli Head

CECLI 2 Head assy Sst Tête CECLI 2 asm inox 904447 Refer to Cecli Head

WWC Head assy Tête électronique soudé & asm 903736 Refer to WWC Head

WWC Head assy Sst Tête électr soudé & asm inox 904448 Refer to WWC Head

VR8 Mechanical Head assy Tête mécanique soudée & asm 903739 Refer to Mech Head

VR8 Mech Head assy Sst Tête méc soudée & asm inox 904444 Refer to Mech Head

50 Panel Nozzle Boot assy Habillage repose buse asm 903997

Panel Nozzle Boot Sst assy Habillage repose buse inox asm 904381 Stainless Steel

Panel Nozzle Boot & VR gaugHabillage RB & manomètre asm 904136 VR Gauge

Panel Noz Boot & VR Gauge SHabillage RB & man asm inox 904380 VR gauge/St Steel

Panel NB mtl plates SST AssyHab RB plaq metal Inox Asm 904382 Metal Plate/St Steel

51 Hook - retaining hose Crochet flexible 904127 Hose Hook/6m hose

52 Spring mast bracket - StrenghRenfort canne flexible              904133 Spring Mast only

53 Hook retaining hose - StrengthRenfort crochet flexible 904134 Hose Hook/6m hose

54 Leak plate Plaque récup égouttures 904188

55 Spring mast bracket Support canne flexible 904240 Spring Mast only

56 Bracket - hydraulic door earth Support fil de masse porte hyd 904401

57 Plug Kapsto GPN 350 D6.4 Bouchon Kapsto GPN 350 D6. 904414-001 Painted Panels only

Plug Kapsto GPN 350 D6.9 Bouchon Kapsto GPN 350 D6. 904414-002 St Steel panels only

58 Bracket for submerged pipes Support étrier tubes immergés 905139

59 Base welded Embase soudée 906759
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2.2 Q200T Frame & Cladding Assembly

(Cont.)

Item No Description Désignation Français Part No Comments

1 Washer Serr Lock Ext M8 Rondelle a Dents DEC M8 900009-002

2 Nut Hex M8 Ecrou H M8 900011-003

3 Nut Hex Prev Torque M6 Ecrou Frein M6 900012-008

4 Nut Hex Self Lock M6 Ecrou Bride Autobloquant M6 900013-003

5 Screw HH M6x25 Vis H M6x25 900015-003

6 Screw HFHSL M6x16 Vis Hex Br Autobl M6x16 900016-004

7 Screw HFHSL M8x25              Vis Hex Br Autobl M8x25        900016-007 

8 Rivet Blind Domed 3.2x8.0 Rivet Pop Bomb 3.2x8.0 900025-001

9 Rivet Blind Domed 6.5x24.8 Rivet Pop Bomb 6.5x24.8 900025-002

10 O-Ring 27.80x3.60 Joint Torique 27.80x3.60 900050-016

11 O-Ring 9.52 x 1.78                  Joint Torique 9.52x1.78           900050-051

12 Gland M20x1.5 Eexe II/IP66-68PE M20x1,5 Eexe II/IP66-68 1x 900064-001 8-13mm

Plug M20x1.5 Eexe II/IP66-68 Prise M20x1,5 Eexe II/IP66-68 900044-001 Blanking plug

13 Gland M25x1.5 Eexe II/IP66-68PE M25x1,5 Eexe II/IP66-68 1x 900065-001 13-19mm

Plug M25x1.5 Eexe II/IP66-68 Prise M25x1,5 Eexe II/IP66-68 900044-002 Blanking plug

14 Nut Hex M20 x 1.5 (Bartec)     Ecrou Hex M20 x 1,5 (Bartec)  900088-001

15 Nut Hex M25 x 1.5 (Bartec)  Ecrou Hex M25 x 1,5 (Bartec)  900088-002

16 Nut Hex M16 x 1.5 (Bartec)   Ecrou Hex M16 x 1,5 (Bartec)  900088-005

17 Gland M16x1.5 EexeII/IP66-68 PE M16x1,5 EexeII/IP66-68 1x 900362-001 5-8mm

Plug M16x1.5 EexeII/IP66-68 1Prise M16x1,5 EexeII/IP66-68 900044-004 Blanking plug

18 Flange - oval D28 Bride ovale D28 900475

19 Buffer - rubber D8 Butee Caoutc 900593-001

20 Pin - location Dia 6 / M6 Axe verrouillage 900595

21 Identification plate Plaque identification et poinc 900709

22 Seal EMKA 1011-05 L=622 Joint tube EMKA 1011-05 L=62 900730-006

23 Spring mast Canne Flexible 900876 Spring Mast option

24 Lock assy Asm Serrure Porte 900914 Refer to Lock drawing

25 Nozzle Boot Assy Repose Buse asm - Refer to Nozzleboot

26 Plug Heyco D6.5 Bouchon Heyco D6.5 902330-002 Spring Mast option

27 Cup - Lead seal Coupelle de plombage 902789

28 U-Bolt 1"1/2 Collier 1"1/2 903160-004

29 Seal - Lead (cup type) D8x2 Plomb à sceller D8x2 903177-001

30 Air gap assy Sst Air gap assemblé inox 903504

Airgap Assy Mechanical Sst Tole Ventille Mecan asm inox 903658 Mech Reg only

31 Rain gutter Gouttière 903507

32 EPZ bracket Support EPZ 903509 2 EPZ Pumps

EPZ bracket Support EPZ 903784 1 EPZ Pumps

33 Panel blank Habillage aveugle 903510

Panel blank Sst Habillage aveugle Inox 904374 Stainless Steel

34 Head assy Tête assemblée 903516 Refer to WWC Head

Mechanical Head Assy  Tête Mecanique Equipe 903648 Refer to Mech Head

35 PASV3 pump - Bracket Traverse pompe PASV3 903529
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2.2 Q200T Frame & Cladding Assembly (Cont.)

Item No Description Désignation Français Part No Comments

36 PAS V3 bracket Support PAS V3 903530

37 Leak plate Plaque egouttures 903567

38 Coupling straight VR hose       Raccord droit flexible RV         903580 VR option

39 Coupling 90° VR hose Raccord 90° flexible RV 903581 VR option

40 Meter bracket - L bracket Traverse support mesureur 903582

41 Bracket for hose connection Support coude sortie flex 903590

42 Gasket outlet connection Joint coude de sortie 903645

43 Hose coupling 90 G1               Coude 90 brid axe 46 sortie G1 903707 Non-VR only

44 Screw round head square boltsVis tete bombe av collet carre 903709-001 Hose Hook

45 L bracket for filters Traverse filtres immergés 903711

46 Seal adhesif UH11369 L=50 Joiny adhesif UH11369 L=50 903793-001

47 Bracket for submerged pipes Traverse maintien tubes immer 903856

48 Hinge bracket frame Equerre maintien chassis 903890

49 VR Bracket Assy Support RV Asm                 903924 VR option

50 Panel Nozzle Boot assy Habillage repose buse asm 903997

Panel Nozzle Boot Assy Sst Habillage repose buse inox asm 903481 Stainless Steel

Assy-Panel nozzle boot & VR Habillage RB & manomètre asm 904136 VR Gauge

Assy-Panel noz boot & VR Ga Habillage RB & man asm inox 904380 VR Gauge/St Steel

Panel NB mtl plates SST AssyHab RB plaq metal Inox Asm 904382 Metal Plate/St Steel

51 Hook - retaining hose Crochet flexible 904127 Hose Hook

52 Spring mast bracket - Strenght Renfort canne flexible              904133 Spring Mast option

53 Hook retaining hose - StrengtheRenfort crochet flexible 904134 Hose Hook

54 Spring mast bracket Support canne flexible 904240 Spring Mast option

55 Door hydraulic blank welded Porte hydr aveugle soudée 904307

Door Hydr blank welded SS Porte hyd aveugle soudee inox 904308 Stainless Steel

Door hydr tote welded  Porte hyd totalis soudée  904309 Visible tote

Door hydraulic tote welded SS Porte hyd totalis soudée inox  904310 Visible tote/St steel

Door hydr 2 totes welded  Porte hyd 2 totalisat soudee 904311 2 visible totes

Door hydr 2 totes welded SS Porte hyd 2 totalis soud inox  904312 2 visible totes/St Steel

56 Bracket - hydraulic door earth  Support fil de masse porte hyd 904401

Earth cable for column cover Câble la terre colone cover 903936 Not shown

57 Plug Kapsto GPN 350 D6.4 Bouchon Kapsto GPN 350 D6. 904414-001 Painted Panels only

Plug Kapsto GPN 350 D6.9 Bouchon Kapsto GPN 350 D6. 904414-002 St Steel panels only

58 Base welded Embase soudée 906723
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2.3 Lock Assembly

Item No Description Désignation Français Part No Comments

1 Washer Serr Lock Int M10 Rondelle a Dents DIC M10 900021-001

2 Nut Hex 3/4 - 24 UNS Ecrou Hex 3/4 - 24 UNS 900041-001

3 Cap SOUTHCO 90-2 (Cover) Bouchon SOUTHCO 90-2 (Chapeau) 900042

4 Nut Hex M10 x 1.00 For Lock Ecrou M10 x 1.00 Pour Serrures 900043-001

5 Cam - lock Came de serrure 900181 Q100T&200T WWC Calc Head; Q300T 

Dispenser; Q400T Calc Doors

Lock Cam Calc Door Came De Serrure Porte Calc 900985 Q500T & 500T1 Calc Head; Q100T 

Cecli2 Head

Lock Cam DIT door Came de serrure porte DIT 900986 Q500T & 500T1 DIT & Vidium Doors; 

Q100T&200T Hydraulic Doors; Q400T 

DIT & Hydraulic Doors

Lock Cam Top cover Came de serrure top 900978 Q500T Hydraulic top cover only

Lock Cam Hydr Door Came de serrure porte hydr 907495 Q500T1 Hydraulic Door only

6 Lock Serrure 900389
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3 HOSES & NOZZLES

3.1 Nozzle Boot Assembly

(Cont.)

Item No Description Désignation Français Part No Comments

1 Washer Pl M4 Rondelle Pl M4 900008-004

2 Washer Pl M4 Nylon Rondelle Pl M4 Nylon 900008-016

3 Nut Hex M4 Ecrou H M4 900011-006

4 Nut Hex M3 Ecrou H M3 900011-008

5 Nut Hex Prev Torque M3 Ecrou Frein M3 900012-001 Q100T&Q200T only (WWC T1)

6 Nut Hex Prev Torque M5 Ecrou Frein M5 900012-002

7 Screw SCS M3x12 Vis FS M3x12 900014-001

8 Screw HH M4x16 Vis H M4x16 900015-013

9 Screw HSHC M5x20 Vis CHC M5x20 900017-012 Q100T&Q200T only (Cecli,VR8,VR10)

10 Screw HWHT ST 4.2x19 Vis Autotaraud Hex ST 4.2x19 900020-001

11 Spacer 5.2x10x10 Entretoise 5.2x10x10 900024-012 Q100T&Q200T only (Cecli,VR8,VR10)

12 Washer Spring Lock M3 Rondelle Elast W 3 900051-002

13 Screw CRRCHTF M3x6 Autotara Cyl Bomb Emp Cru M3x6 900078-001

14 Push Button Bouton Poussoir                 900079-001

15 Flapper Torsion Spring CEN Ressort torsion obturateur CEN 900090

16 Flapper Hinge Pin Axe articulation obturateur 900091

17 Nozzle Switch Magnet Aimant interrupteur injecteur 900092

Nozzle Switch Magnet - Satellite Aimant interrupteur injecteur - Satellite 900378 Satellite & Mech Register only

18 Generic Hall Effect Sensor Capteur Generique a effet hall 900093 Refer to Hall Sensors Parts list

19 Magnet Nozzle Button Bouton aimant injecteur 900097

20 Plate Magnet Backing Nozzle Plague Aimant Robinet 900098

21 CEN Flapper Bracket / Hook Support/crochet obturateur CEN 900099

Nozzle Hook with Locking Ring Crochet buse asm avec verrou 900384 With Locking Ring

22 CEN Nozzle Flapper Obturateur injecteur CEN 900100

23 Gasket Prod Ind Flap Joint Etanch Prod Ind Volet     900375

24 Fixing Plate Prod Ind Flap Plaque Fix Prod Ind Volet  900376

25 Plate Prod Ind Flap Plaque Supp Prod Ind Volet 900377
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3.1 Nozzle Boot Assembly (Cont.)

Item No Description Désignation Français Part No Comments

26 Prod Ind Flap CPL Volet Prod Inf CPL 900379

27 Magnetic Proximity Switch Contact Magnetique de proximite 900387-001 Refer to Hall Sensors Part List

28 Screw HSC M3x16 Vis FCH M3x16 900643-005 Q100T&Q200T only (WWC T1)

29 Insulation Sleeve 4mm Manchon Isolant 4mm 900758-004

30 Bracket Nozzle Button Support bouton injecteur 901467 For Nozzle Bus

Bracket Nozzle Button Support bouton injecteur 900096 Non Nozzle Bus

31 Nozzle Boot Standard Repose buse standard 901468

Nozzle Boot 3 push buttons Repose buse 3 boutons 901469

Nozzle Boot 2 push buttons Repose buse 2 boutons 901470

Nozzle Boot 1 push button Repose buse 1 bouton 901471

Nozzle Boot + Prod ind flap Repose buse volet prod ind 901472

Nozzle Boot 3 push buttons/flap Repose buse 3 boutons/volet 901473

Nozzle Boot 2 push buttons/flap Repose buse 2 boutons/volet 901474

Nozzle Boot 1 push button/flap Repose buse 1 bouton/volet 901475

32 Nozzle Switches - Bracket Support contacts pistolet 904584 Q100T&Q200T only

Nozzle switches bracket Support contacts pistolet 904957 Q100T&Q200T only (Cecli,VR8,VR10)

33 Nozzle switch NC 460Vac Contact pistolet NC 460Vac 904846 Q100T&Q200T only (Cecli,VR8,VR10)

34 Nozzle switches bracket 230V Support contacts pistolet 230V 904957 Q100T&Q200T only (Cecli,VR8,VR10)

35 Bracket Push Button Support bouton poussoir 906783 For Reed Switch

Loctite Glue for Magnet Adhesif pour aimant - Not shown
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3.2 Hall Sensors

Part No Description Désignation Français Comments

900387-001 Magnetic Proximity Switch Contact magnetique de proximité  
Satellite, LPG, Q300T Mech Register, 

Q100T WWC, Q200T WWC 

900093-001 Hall sensor nozzle switch 1 right Hall capteur contact pistolet 1 droit Address 1

900093-002 Hall sensor nozzle switch 1 left Hall capteur contact pistolet 1 gauche Address 2

900093-003 Hall sensor nozzle switch 2 right Hall capteur contact pistolet 2 droit Address 3

900093-004 Hall sensor nozzle switch 2 left Hall capteur contact pistolet 2 gauche Address 4

900093-005 Hall sensor nozzle switch 3 right Hall capteur contact pistolet 3 droit Address 5

900093-006 Hall sensor nozzle switch 3 left Hall capteur contact pistolet  3 gauche Address 6

900093-007 Hall sensor nozzle switch 4 right Hall capteur contact pistolet  4 droit Address 7

900093-008 Hall sensor nozzle switch 4 left Hall capteur contact pistolet 4 gauche Address 8

900093-009 Hall sensor nozzle switch 5 right Hall capteur contact pistolet  5 droit Address 9

900093-010 Hall sensor nozzle switch 5 left Hall capteur contact pistolet 5 gauche Address 10

900093-011 Hall sensor right local preset button clear Hall capteur bout droit loc preprog effacé Address 11

900093-012 Hall sensor leftt local preset button clear Hall capteur bout gauche loc preprog effacé Address 12

900093-013 Hall sensor right satellite slave button or LPG Hall capteur bout sat répétiteur droit ou GPL Address 13

900093-014 Hall sensor left satellite slave button or LPG Hall capteur bout sat répétiteur gauche ou GPL Address 14

900093-015 Hall sensor right local preset button value 1 Hall capteur bout droit loc preprog valeur 1 Address 15

900093-016 Hall sensor left local preset button value 1 Hall capteur bout gauche loc preprog valeur 2 Address 16

900093-017 Hall sensor right local preset button value 2 Hall capteur bout droit loc preprog valeur 2 Address 17

900093-018 Hall sensor left local preset button value 2 Hall capteur bout gauche loc preprog valeur 2 Address 18

900093-019 Hall sensor right local preset button value 3 Hall capteur  bout droit loc preprog valeur 3 Address 19

900093-020 Hall sensor left local preset button value 3 Hall capteur bout gauche loc preprog valeur 3 Address 20

900093-021 Hall sensor right satellite master button Hall capteur bouton droit maitre/sat Address 21

900093-022 Hall sensor left satellite master button Hall capteur bouton gauche maitre/sat Address 22

900093-023 Hall sensor right high speed button Hall capteur bouton droit de commut Address 23

900093-024 Hall sensor left high speed button Hall capteur bouton gauche de commut Address 24

900093-025 Hall sensor Product Selection 1R Hall capteur bouton Choix Produit 1R Address 25

900093-026 Hall sensor Product Selection 2R Hall capteur bouton Choix Produit 2R Address 26

900093-027 Hall sensor Product Selection 1L Hall capteur bouton Choix Produit 1L Address 27

900093-028 Hall sensor Product Selection 2R Hall capteur bouton Choix Produit 2R Address 28

904067 Programmable Nozzle Switch Contact pistolet programmable Blank Programmable
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3.3 Hoses

3.3.1 ELAFLEX HOSES

HOOK HOSE SYSTEM - 385CM LONG

(CONT.)

Issue B

Part No Description Désignation Français Comments

901103-001 Ø16cm, Slim, 385cm, Black, Black Nozzle sleeve Ø16cm, Slim, 385cm, Noir, Manchon buse noir

901103-002 Ø21cm, Slim, 385cm, Black, Black Nozzle sleeve Ø21cm, Slim, 385cm, Noir, Manchon buse noir

901103-003 Ø21cm, VR, 385cm, Black, Black Nozzle sleeve Ø21cm, RV, 385cm, Noir, Manchon buse noir Vapour Recovery hose

901103-004 Ø16cm, Slim, 385cm, Black, Low temp, Nozzle sleevØ16cm, Slim, 385cm, Noir, GF, Manchon buse noir Low temperature hose

901103-005 Ø21cm, Slim, 385cm, Black, Low temp, Nozzle sleevØ21cm, Slim, 385cm, Noir, GF, Manchon buse noir Low temperature hose

901103-006 Ø21cm, VR, 385cm, Black, Low temp, Nozzle sleeveØ21cm, RV, 385cm, Noir, GF, Manchon buse noir VR low temperature hose

901103-007 Ø16cm, Slim, 385cm, Black, Nozzle sleeve Ø16cm, Slim, 385cm, Noir, Manchon buse noir Biodiesel

901103-008 Ø21cm, Slim, 385cm, Black, Nozzle sleeve Ø21cm, Slim, 385cm, Noir, Manchon buse noir Biodiesel

901103-009 Ø21cm, VR, 385cm, Red, Black Nozzle sleeve Ø21cm, RV, 385cm, Rouge, Manchon buse noir Vapour Recovery hose

901103-010 Ø21cm, VR, 385cm, Green, Black Nozzle sleeve Ø21cm, RV, 385cm, Verte, Manchon buse noir Vapour Recovery hose

901103-011 Ø16cm, Std, 385cm, Red, Black Nozzle sleeve Ø16cm, Std, 385cm, Rouge, Manchon buse noir

901103-012 Ø16cm, Std, 385cm, Green, Black Nozzle sleeve Ø16cm, Std, 385cm, Verte, Manchon buse noir

901103-013 Ø16cm, Std, 385cm, Blue, Black Nozzle sleeve Ø16cm, Std, 385cm, Bleu, Manchon buse noir

901103-014 Ø16cm, Std, 385cm, Yellow, Black Nozzle sleeve Ø16cm, Std, 385cm, Jaune, Manchon buse noir

901103-134 Ø16cm, Std, 385cm, Black Ø16cm, Std, 385cm, Noir Steel/Bichromate coupling

901103-136 Ø21cm, Std, 385cm, Black Ø25cm, Std, 385cm, Noir Steel/Bichromate coupling
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3.3.1 ELAFLEX HOSES (CONT.)

SPRING MAST SYSTEM - 424CM LONG

EXTRA LONG HOSES - 550CM LONG

Issue B

Part No Description Désignation Français Comments

901103-015 Ø16cm, Slim, 424cm, Black, Nozzle & col sleeve Ø16cm, Slim, 424cm, Noir, Manchon buse & col

901103-016 Ø21cm, Slim, 424cm, Black, Nozzle & col sleeve Ø21cm, Slim, 424cm, Noir, Manchon buse & col

901103-017 Ø25cm, Slim, 424cm, Black Ø25cm, Slim, 424cm, Noir

901103-018 Ø21cm, VR, 424cm, Black Ø21cm, RV, 424cm, Noir Vapour Recovery hose

901103-019 Ø16cm, Slim, 424cm, Black, Low Temp, Noz & col s Ø16cm, Slim, 424cm, Noir, GF, Manchon buse & col Low Temp hose

901103-020 Ø21cm, Slim, 424cm, Black, Low Temp, Noz & col s Ø21cm, Slim, 424cm, Noir, GF, Manchon buse & col Low Temp hose

901103-021 Ø25cm, Slim, 424cm, Black, Low Temp Ø25cm, Slim, 424cm, Noir, GF Low Temp hose

901103-022 Ø21cm, VR, 424cm, Black, Low Temp, Noz & col sleØ21cm, RV, 424cm, Noir, GF, Manchon buse & col VR low Temp hose

901103-023 Ø16cm, Slim, 424cm, Black, Biodiesel, Noz & col sleØ16cm, Slim, 424cm, Noir, Biodiesel, Manchon buse & col

901103-024 Ø21cm, Slim, 424cm, Black, Biodiesel, Noz & col sleØ21cm, Slim, 424cm, Noir, Biodiesel, Manchon buse & col

901103-025 Ø21cm, VR, 424cm, Red, Black noz & col sleeve Ø21cm, RV, 424cm, Rouge, Manchon buse & col noiVapour Recovery hose

901103-026 Ø21cm, VR, 424cm, Green, Black noz & col sleeve Ø21cm, RV, 424cm, Verte, Manchon buse & col noir Vapour Recovery hose

901103-027 Ø16cm, Std, 424cm, Red, Black noz & col sleeve Ø16cm, Std, 424cm, Rouge, Manchon buse & col noir

901103-028 Ø16cm, Std, 424cm, Green, Black noz & col sleeve Ø16cm, Std, 424cm, Verte, Manchon buse & col noir

901103-029 Ø16cm, Std, 424cm, Blue, Black noz & col sleeve Ø16cm, Std, 424cm, Bleu, Manchon buse & col noir

901103-030 Ø16cm, Std, 424cm, Yellow, Black noz & col sleeve Ø16cm, Std, 424cm, Jaune, Manchon buse & col noir

901103-138 Ø16cm, Std, 424cm, Black Ø16cm, Std, 424cm, Noir Steel/Bichromate coupling

901103-140 Ø21cm, Std, 424cm, Black Ø21cm, Std, 424cm, Noir Steel/Bichromate coupling

Part No Description Désignation Français Comments

901103-128 Ø21cm, Slim, 550cm, Black, Black col sleeve Ø21cm, Slim, 550cm, Noir, Manchon col noir Brass/Chrome coupling

901103-129 Ø16cm, Slim, 550cm, Black, Black col sleeve Ø16cm Slim, 550cm, Noir, Manchon col noir Brass/Chrome coupling

901103-143 Ø16cm, Std, 550cm, Black Ø16cm Std, 550cm, Noir Steel/Bichromate coupling

901103-144 Ø21cm, Std, 550cm, Black Ø21cm Std, 550cm, Noir Steel/Bichromate coupling

901103-159 Ø16cm, Slim, 550cm, Black, Black col sleeve Ø16cm Slim, 550cm, Noir, Manchon col noir Biodiesel

901103-160 Ø21cm, Std, 550cm, Black, Black col sleeve Ø21cm Std, 550cm, Noir, Manchon col noir Biodiesel
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3.3.2 GOODYEAR HOSES

HOOK HOSE SYSTEM - 385CM LONG

Issue B

Part No Description Désignation Français Comments

901103-044 Ø16cm, Std, 385cm, Black Ø16cm, Std, 385cm, Noir Brass/Chrome coupling

901103-045 Ø19cm, Std, 385cm, Black Ø19cm, Std, 385cm, Noir

901103-046 Ø21cm, VR, 385cm, Black Ø21cm, RV, 385cm, Noir Vapour Recovery hose

901103-047 Ø21cm, VR, 385cm, Black, Black nozzle sleeve Ø21cm, RV, 385cm, Noir, Manchon buse noir Vapour Recovery hose

901103-048 Ø21cm, VR, 385cm, Black, Red nozzle sleeve Ø21cm, RV, 385cm, Noir, Manchon buse rouge Vapour Recovery hose

901103-049 Ø21cm, VR, 385cm, Black, Green nozzle sleeve Ø21cm, RV, 385cm, Noir, Manchon buse verte Vapour Recovery hose

901103-050 Ø16cm, Std, 385cm, Black, Black nozzle sleeve Ø16cm, Std, 385cm, Noir, Manchon buse noir

901103-051 Ø16cm, Std, 385cm, Black, Red nozzle sleeve Ø16cm, Std, 385cm, Noir, Manchon buse rouge

901103-052 Ø16cm, Std, 385cm, Black, Green nozzle sleeve Ø16cm, Std, 385cm, Noir, Manchon buse verte

901103-053 Ø16cm, Std, 385cm, Black, Blue nozzle sleeve Ø16cm, Std, 385cm, Noir, Manchon buse Bleu

901103-054 Ø16cm, Std, 385cm, Black, Yellow nozzle sleeve Ø16cm, Std, 385cm, Noir, Manchon buse jaune

901103-055 Ø19cm, Std, 385cm, Black, Black nozzle sleeve Ø19cm, Std, 385cm, Noir, Manchon buse noir

901103-080 Ø21cm, VR, 385cm, Black, Blue nozzle sleeve Ø21cm, RV, 385cm, Noir, Manchon buse bleu Vapour Recovery hose

901103-081 Ø21cm, VR, 385cm, Black, Yellow nozzle sleeve Ø21cm, RV, 385cm, Noir, Manchon buse jaune Vapour Recovery hose

901103-117 Ø25cm, Std, 385cm, Black, Black nozzle sleeve Ø25cm, Std, 385cm, Noir, Manchon buse noir Brass/Chrome coupling

901103-133 Ø16cm, Std, 385cm, Black Ø16cm, Std, 385cm, Noir Steel/Bichromate coupling

901103-135 Ø25cm, Std, 385cm, Black Ø25cm, Std, 385cm, Noir Steel/Bichromate coupling
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3.3.2 GOODYEAR HOSES (CONT.)

SPRING MAST SYSTEM - 424CM LONG

EXTRA LONG HOSES - 550CM LONG

Issue B

Part No Description Désignation Français Comments

901103-056 Ø16cm, Std, 424cm, Black Ø16cm, Std, 424cm, Noir Brass/Chrome coupling

901103-057 Ø19cm, Std, 424cm, Black Ø19cm, Std, 424cm, Noir

901103-058 Ø25cm, Std, 424cm, Black Ø25cm, Std, 424cm, Noir Brass/Chrome coupling

901103-059 Ø21cm, VR, 424cm, Black Ø21cm, RV, 424cm, Noir Vapour Recovery hose

901103-060 Ø21cm, VR, 424cm, Black, Black noz & col sleeve Ø21cm, RV, 424cm, Noir, Manchon buse & col noir Vapour Recovery hose

901103-061 Ø21cm, VR, 424cm, Black, Red nozzle & col sleeve Ø21cm, RV, 424cm, Noir, Manchon buse & col rougeVapour Recovery hose

901103-062 Ø21cm, VR, 424cm, Black, Green noz & col sleeve Ø21cm, RV, 424cm, Noir, Manchon buse & col verte Vapour Recovery hose

901103-063 Ø16cm, Std, 424cm, Black, Black noz & col sleeve Ø16cm, Std, 424cm, Noir, Manchon buse & col noir

901103-064 Ø16cm, Std, 424cm, Black, Red noz & col sleeve Ø16cm, Std, 424cm, Noir, Manchon buse & col rouge

901103-065 Ø16cm, Std, 424cm, Black, Green noz & col sleeve Ø16cm,Std, 424cm, Noir, Manchon buse & col verte

901103-066 Ø16cm, Std, 424cm, Black, Blue noz & col sleeve Ø16cm, Std, 424cm, Noir, Manchon buse & col bleu

901103-067 Ø16cm, Std, 424cm, Black, Yellow noz & col sleeve Ø16cm, Std, 424cm, Noir, Manchon buse & col jaune

901103-068 Ø19cm, Std, 424cm, Black, Black noz & col sleeve Ø19cm, Std, 424cm, Noir, Manchon buse & col noir

901103-082 Ø21cm, VR, 424cm, Black, Blue noz & col sleeve Ø21cm, RV, 424cm, Noir, Manchon buse & col bleu Vapour Recovery hose

901103-083 Ø21cm, VR, 424cm, Black, Yellow noz & col sleeve Ø21cm, RV, 424cm, Noir, Manchon buse & col jauneVapour Recovery hose

901103-137 Ø16cm, Std, 424cm, Black Ø16cm, Std, 424cm, Noir Steel/Bichromate coupling

901103-139 Ø25cm, Std, 424cm, Black Ø25cm, Std, 424cm, Noir Steel/Bichromate coupling

Part No Description Désignation Français Comments

901103-130 Ø16cm, Std, 550cm, Black Ø16cm Std, 550cm, Noir Brass/Chrome coupling

901103-131 Ø19cm, Std, 550cm, Black Ø19cm Std, 550cm, Noir Brass/Chrome coupling

901103-132 Ø25cm, Std, 550cm, Black Ø25cm, Std, 550cm, Noir Brass/Chrome coupling

901103-141 Ø16cm, Std, 550cm, Black Ø16cm Std, 550cm, Noir Steel/Bichromate coupling

901103-142 Ø25cm, Std, 550cm, Black Ø25cm Std, 550cm, Noir Steel/Bichromate coupling
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3.4 Nozzles

3.4.1 ELAFLEX NOZZLES

(CONT.)

Part No Description Désignation Français

901135-001 Std speed, unleaded, male coupling Débit std, sans plomb, raccord mâle

901135-002 Std speed, leaded, male coupling Débit std, plomb, raccord mâle

901135-003 ZVA 25 ZVA 25

901135-004 Dripstop, male coupling Dripstop, raccord mâle

901135-005 Dripcatcher, male coupling Dripcatcher, raccord mâle

901135-011 Std speed, unleaded, BS7117 break, male coupling Débit std, sans plomb, BS7117 raccord cassant, racc mâle

901135-012 Std speed, leaded, BS7117 break, male coupling Débit std, plomb, BS7117 raccord cassant, raccord mâle

901135-013 ZVA 25, BS7117 break ZVA 25, BS7117 raccord cassant

901135-014 Dripstop, BS7117 break, male coupling Dripstop, BS7117 raccord cassant, raccord mâle

901135-015 Dripcatcher, BS7117 break, male coupling Dripcatcher, BS7117 raccord cassant, raccord mâle

901135-016 Vapour recovery, on/off, leaded GRV3, plomb

901135-017 Vapour recovery, on/off, unleaded GRV3, sans plomb

901135-018 GRVP, leaded GRVP, plomb

901135-019 GRVP, unleaded GRVP, sans plomb

901135-020 Vapour recovery, (no on/off), leaded GR, plomb

901135-021 Vapour recovery, (no on/off), unleaded GR, sans plomb

901135-022 ZVA 25 GO, female coupling ZVA 25 GO,- raccord femelle

901135-023 Std speed, unleaded, female coupling Débit std, sans plomb, raccord femelle

901135-024 Std speed, leaded, female coupling Débit std, plomb, raccord femelle

901135-025 Dripstop, female coupling Dripstop, raccord femelle

901135-026 Dripcatcher, female coupling Dripcatcher, raccord femelle

Issue B



Q
u

a
n

tiu
m

 1
0
0
T

 &
 2

0
0
T

 P
a
rts

 M
a
n

u
a
l

H
o

s
e
s
 &

 N
o

z
z
le

s

D
o

c
u

m
e

n
t R

e
f 9

0
4

8
9

4
-0

0
1

 R
e

v
 2

P
a
g

e
 3

-1
3

3.4.1 ELAFLEX NOZZLES (CONT.)

Issue B

(CONT.)

Part No Description Désignation Français

901135-027 Std speed, unleaded, BS7117 break, female coupling Débit std, sans plomb, BS7117 racc cassant, racc femelle

901135-028 Std speed, leaded, BS7117, break, female coupling Débit std, plomb, BS7117 raccord cassant, raccord femelle

901135-029 Dripstop, BS7117 break, female coupling Dripstop, BS7117 raccord cassant, raccord femelle

901135-030 Dripcatcher, BS7117 break, female coupling Dripcatcher, BS7117 raccord cassant, raccord femelle

901135-031 Std speed, unleaded, male coupling, light blue grip Débit std, sans plomb, raccord mâle, poigne bleu clair

901135-032 Std speed, unleaded, BS7117 break, male, light blue grip Débit std, sans plomb, BS7117 racc cass, mâle, poigne bleu clair

901135-033 VR, light blue grip RV, poigne bleu clair

901135-034 Dripstop, dark blue grip & nozzle cover Dripstop, poigne & capuchon buse bleu-foncé

901135-035 Dripstop, break coupling, dark blue grip & dark blue noz cover Dripstop, racc cass, poigne & capuchon buse bleu-foncé

901135-036 Std speed, unleaded, BS7117 break, male, magnet in guard Débit std, sans plomb, BS7117 racc cass, mâle, aimant dans la garde

901135-037 Std speed, leaded, BS7117 break, male, magnet in guard Débit std, plomb, BS7117 racc cass, mâle, aimant dans la garde

901135-038 Vapour recovery, on/off, unleaded, magnet in guard GRV3, sans plomb, aimant dans la garde

901135-039 Vapour recovery, on/off, leaded, magnet in guard GRV3, plombe, aimant dans la garde

901135-040 Dripcatcher, BS7117 break, male coupling, magnet in guard Dripcatcher, BS7117 racc cass, racc mâle, aimant dans la garde

901135-042 Std speed, unleaded, male coupling, magnet in guard Débit std, sans plomb, raccord mâle, aimant dans la garde

901135-043 Std speed, leaded, male coupling, magnet in guard Débit std, plombe, raccord mâle, aimant dans la garde

901135-044 ZVA 25, magnet in guard ZVA 25, aimant dans la garde

901135-045 Dripstop, male coupling, magnet in guard Dripstop, raccord mâle, aimant dans la garde

901135-046 Dripcatcher, male coupling, magnet in guard Dripcatcher, raccord mâle, aimant dans la garde

901135-047 ZVA 25, BS7117 break, magnet in guard ZVA 25, BS7117 racc cass, aimant dans la garde

901135-048 Dripstop, BS7117 break, male coupling, magnet in guard Dripstop, BS7117 racc cass, racc mâle, aimant la garde

901135-049 GRVP, leaded, magnet in guard GRVP, plombe, aimant dans la garde

901135-050 GRVP, unleaded, magnet in guard GRVP, sans plomb, aimant dans la garde

901135-051 Vapour recovery, (no on/off), leaded, magnet in guard GR, plombe, aimant dans la garde

901135-052 Vapour recovery, (no on/off), unleaded, magnet in guard GR, sans plomb, aimant dans la garde

901135-053 Std speed, unleaded, male, light blue grip, magnet in guard Débit std, sans plomb, mâle, poigne bleu clair, aimant dans la garde

901135-054 Std speed, unleaded, BS7117 break, male, light blue grip, magnet in gDébit std, sans plomb, BS7117, mâle, poigne bleu clair, aimant dans 
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3.4.1 ELAFLEX NOZZLES (CONT.)

Issue B

Part No Description Désignation Français

901135-055 Vapour recovery, light blue grip, magnet in guard GRV3, poigne bleu clair, aimant dans la garde

901135-056 Dripstop, dark blue grip & noz cover, magnet in guard Dripstop, poigne & cap buse bleu foncé, aimant dans la garde

901135-057 Dripstop, BS7117 break, dark blue grip & noz cover, magnet in guard Dripstop, rac femelle, poigne & cap buse bleu foncé, aimant dans la 
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3.4.2 OPW NOZZLES

Part No Description Désignation Français

901852-001 Unleaded with latch & spring Sans plombe avec verrouillage de gachette et ressort

901852-002 Leaded with latch & spring Plombe avec verrouillage de gachette et ressort

901852-003 Unleaded  Sans plomb

901852-004 Leaded  Plombe

901852-005 Dripless with latch & spring Dripless avec verrouillage de gachette et ressort

901852-006 Dripless Dripless

901852-007 1" with latch & spring 1" avec verrouillage de  gachette et ressort

Issue B
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3.5 Nozzle Extras

3.5.1 NOZZLE COVERS

Elaflex Nozzle Covers

OPW Nozzle Covers

Part No Description Désignation Français

901136-001 Cover Nozzle EK144 Red Capuchon Buse EK144 Rouge 

901136-002 Cover Nozzle EK144 Green Capuchon Buse EK144 Vert 

901136-003 Cover Nozzle EK144 Light Green Capuchon Buse EK144 Vert Clair 

901136-004 Cover Nozzle EK144 Blue Capuchon Buse EK144 Bleu 

901136-005 Cover Nozzle EK144 Yellow Capuchon Buse EK144 Jaune 

901136-006 Cover Nozzle EK144 Black Capuchon Buse RV EK144 Noir 

901136-007 Cover VR Nozzle EK104 Black Capuchon Buse RV EK104 Noir 

901136-008 Cover VR Nozzle EK104 Red Capuchon Buse RV EK104 Rouge 

901136-009 Cover VR Nozzle EK104 Green Capuchon Buse RV EK104 Vert 

901136-010 Cover VR Nozzle EK104 Blue Capuchon Buse RV EK104 Bleu 

901136-011 Cover VR Nozzle EK104 Yellow Capuchon Buse RV EK104 Jaune 

901136-012 Cover VR Nozzle EK104 Light Green Capuchon Buse RV EK104 Vert Clair 

901136-013 Cover Nozzle EK144 Silver/Grey Capuchon Buse EK144 Argent/Gris

901136-014 Cover VR Nozzle EK104 Silver/Grey Capuchon Buse RV EK104 Argent/Gris

901136-015 Cover Nozzle EK144 Orange Capuchon Buse EK144 Orange

901136-016 Cover VR Nozzle EK104 Orange Capuchon Buse RV EK104 Orange

901136-017 Cover Nozzle EK144 Light Blue Capuchon Buse RV EK144 Bleu Clair 

901136-018 Cover VR Nozzle EK104 Light Blue Capuchon Buse RV EK104 Bleu Clair

Part No Description Désignation Français

901853-001 Nozzle Cover OPW/19/Hole/Yellow Protecteur de Buse OPW/19/Hole/Jaune

901853-002 Nozzle Cover OPW/19/Hole/Green Protecteur de Buse OPW/19/Hole/Vert

901853-003 Nozzle Cover OPW/19/Hole/Red OPW/19/Hole/Rouge

901853-004 Nozzle Cover OPW/19/Hole/Blue Protecteur de Buse OPW/19/Hole/Bleu

901853-005 Nozzle Cover OPW/19/Hole/Black Protecteur de Buse OPW/19/Hole/Noir

901853-006 Nozzle Cover OPW/19/No Hole/Yellow Hole/Jaune

901853-007 Nozzle Cover OPW/19/Nohole/Green OPW/19/Nohole/Vert

901853-008 Nozzle Cover OPW/19/Nohole/Red OPW/19/Nohole/Rouge

901853-009 Nozzle Cover OPW/19/Nohole/Blue OPW/19/Nohole/Bleu

901853-010 Nozzle Cover OPW/19/Nohole/Black OPW/19/Nohole/Noir

901853-011 Nozzle Cover OPW/25/Hole/Black Protecteur de Buse OPW/25/Hole/Noir

901853-012 Nozzle Cover OPW/25/Nohole/Black OPW/25/Nohole/Noir
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Elaflex Sleeves

Part No Description Désignation Français

901107-001 Sleeve ST16 Red Gaine Flex ST16 Rouge 

901107-002 Sleeve ST16 Green Gaine Flex ST16 Verte 

901107-003 Sleeve ST16 Blue Gaine Flex ST16 Bleue 

901107-004 Sleeve ST16 Yellow Gaine Flex ST16 Jaune 

901107-005 Sleeve ST16 Black Gaine Flex ST16 Noire 

901107-006 Sleeve ST21 Red Gaine Flex Coax ST21 RV Rouge 

901107-007 Sleeve ST21 Green Gaine Flex Coax ST21 RV Verte  

901107-008 Sleeve ST21 Blue Gaine Flex Coax ST21 RV Bleue 

901107-009 Sleeve ST21 Black Gaine Flex Coax ST21 RV Noire 

901107-010 Sleeve ST21 Yellow Gaine Flex Coax ST21 RV Jaune

901107-011 Sleeve ST16 Silver/Grey Gaine Flex Coax ST16 Argent/Gris

901107-012 Sleeve ST21 Silver/Grey Gaine Flex Coax ST21 RV Argent/Gris

901107-013 Sleeve ST16 Orange Gaine Flex Coax ST16 Orange

901107-014 Sleeve ST21 Orange Gaine Flex Coax ST21 RV Orange

Is
su

e 
B

Elaflex Splashguards

Part No Description Désignation Français

901138-001 Splashguard Red Rondelle Anti Egoutture Rouge

901138-002 Splashguard Green Rondelle Anti Egoutture Verte

901138-003 Splashguard Blue Rondelle Anti Egoutture Bleu

901138-004 Splashguard Yellow Rondelle Anti Egoutture Jaune

901138-005 Splashguard Black Rondelle Anti Egoutture Noire

901138-006 Splashguard Ultimate Unleaded VR Rondelle Anti Egout. Ultime Sans Plomb 

901138-007 Splashguard Ultimate Unleaded non-VR Rondelle Anti Egout. Ultime Sans Plomb 

901138-008 Splashguard Ultimate Diesel Rondelle Anti Egoutture Ultime Diesel

3.5.2 SLEEVES

3.5.3 SPLASHGUARDS
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3.5.4 SLEEVE BREAKS

Elaflex Sleeve Breaks

Part No Description Désignation Français

901140-001 Sleeve Break BT16 Red Gaine Flex Rac Cass BT16 Rouge

901140-002 Sleeve Break BT16 Green Gaine Flex Rac Cass BT16 Vert

901140-003 Sleeve Break BT16 Blue Gaine Flex Rac Cass BT16 Bleu

901140-004 Sleeve Break BT16 Yellow Gaine Flex Rac Cass BT16 Jaune

901140-005 Sleeve Break BT16 Black Gaine Flex Rac Cass BT16 Noir

901140-006 Sleeve Break BT21 Red Gaine Flex Rac Cass BT21 Rouge

901140-007 Sleeve Break BT21 Green Gaine Flex Rac Cass BT21 Vert

901140-008 Sleeve Break BT21 Black Gaine Flex Rac Cass BT21 Noir

901140-009 Sleeve Break BT21 Blue Gaine Flex Rac Cass BT21 Bleu

901140-010 Sleeve Break BT21 Yellow Gaine Flex Rac Cass BT21 Jaune

901140-011 Sleeve Break BT16 Silver/Grey Gaine Flex Rac Cass BT16 Argent/Gris

901140-012 Sleeve Break BT21 Silver/Grey Gaine Flex Rac Cass BT21 Argent/Gris

901140-013 Sleeve Break BT16 Orange Gaine Flex Rac Cass BT16 Orange

901140-014 Sleeve Break BT21 Orange Gaine Flex Rac Cass BT21 Orange

Elaflex Break Couplings

3.5.5 BREAK COUPLINGS

Part No Description Désignation Français

901137-001 Break Coupling BS7117 Raccord Cassant BS7117

901137-002 Break Coupling Non BS7117 Raccord Cassant Non BS7117

901568-001 Break Coupling VR Raccord Cassant RV
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4 DISPENSER HYDRAULICS

4.1 Q100T & Q200T Common Hydraulics

4.1.1 PAS V3 FLEXIBLE CONNECTIONS

Issue B

Item No Description Désignation Français Part No Comments

1 Screw HFHSL M8x30 Vis Hex Br Autobl M8x30 900016-008

2 Screw HFHSL M10x30 Vis Hex Br Autobl M10x30 900016-017

3 Screw HFHSL M10x40 Vis Hex Br Autobl M10x40 900016-018

4 O-ring 49.00x6.00 Joint Torique 49.00x6.00 900050-028

5 Shear valve Raccord Cassant 901108

6 Pipe flex weld assembly Tube d'aspiration soude 901900

Flex Coup 1.5" O'ring P1/3 Q4T Flex. Conn 1.5 O'ring P1/3 Q4T 904904 Q400T only - 325mm length

Flex Coup 1.5" O'ring P2/4 Q4T Flex Conn 1.5" O'ring P2/4 Q4T 904905 Q400T only - 207mm length

7 Terminal earth cable Collier de masse D60 901903

8 Earthwire Fil de mise a la terre 901904

9 Gasket - Flange 76-84 Joint de bride 76-84 901905

10 Flange backing for O-ring Contre-bride pour joint torique 901906

11 Assy flexwell 1 1/2" female Tube d'aspiration soude 1 1/2" femelle 901929

Assy flexwell 1/2" female Tube d'aspiration soude 1 1/2" femelle 906277 Q400T only - 207mm length

Assy flexwell 1 1/2" female Tube d'aspiration soude 1 1/2" femelle 906280 Q400T only - 325mm length

Inst Kit Flex 1 1/2" BSPP 2/4 male Tube d'aspiration soude BSPP 2/4 male 905092 Q400T only - 281mm length

Inst Kit Flex 1 1/2" BSPP 1/3 male Tube d'aspiration soude BSPP 1/3 male 905093 Q400T only - 208mm length

12 Gasket - Flange 82-110 Joint de bride 82-110 901930

13 R11/2" x R11/2" Nipple Machon R11/2" x R11/2" 902212-002

14 R11/2" x R2" Nipple Machon R11/2" x R2" 902212-003

15 Nut - NEFIT coupling Ecrou raccord NEFIT 902863

16 Body - NEFIT coupling Corps raccord NEFIT 902864

17 Washer - NEFIT seal Rondelle joint NEFIT 902865

18 Sealing ring - NEFIT coupling Joint raccord NEFIT 902866

19 Top Hat Filter (inline) Filtre "top hat" 902964 UK Option

20 Socket M/F 11/2" x 2" Machon M/F 11/2" x 2" 903466-001

21 Pipe NEFIT adaptor Tube connexion NEFIT 903583

Pipe NEFIT adaptor Q400T Tube connexion NEFIT Q400T 904849 Q400T only
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4.1.2 EPZ CONNECTION

Item No  Description  Désignation Français Part No Comments

1  Nut Hex M8                      Ecrou H M8                     900011-003

2  Screw HH M8x30                  Vis H M8x30                    900015-019

3  O-Ring 37.47x5.33               Joint Torique 37,47x5,33       900050-047

4  O-Ring 46.99x5.33               Joint Torique 46,99x5,33       900050-048

5  Junction flange                 Bride de jonction              903535

6  Flange for knee piece           Bride pour genouillère         903536

7  Knee piece - Outlet elbow       Genouillère - Coude de sortie  903537

8  Knee piece - Inlet elbow        Genouillère - Coude d'entrée   903538

9  EPZ inlet - Flange              Bride entrée EPZ               903539

Issue A
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4.1.3 PAS V3 FILTER BOX ASSEMBLY

Item Description Désignation Français Part No Comments

1 Washer Serr Lock Ext M8 Rondelle a Dents DEC M8 900009-002

2 Nut Hex M8 Ecrou H M8 900011-003

3 Screw HH M6x20 Vis H M6x20 900015-010

4 O-Ring 78.00x3.00 Joint Torique 78.00x3.00 900050-008

5 O-Ring 82.14x3.53 Joint Torique 82.14x3.53 900050-025

6 O-Ring 120.00x4.00 Joint Torique 120.00x4.00 900050-027

7 Filterbox - EPZ Boite de filtre - EPZ 900324 EPZ

Filterbox - PAS V3 Boite de filtre - PAS V3 902398 PAS V3

8 Adaptor EPZ - filterbox Adaptateur EPZ - boite de filtre 900358

9 Dowty Seal self centre 1/4" BSDowty joint torique 1/4" BSP 900450-001 Filter monitor option

10 O-ring filterbox Joint boite de filtre 900635 EPZ 

11 Sticker filterbox cover Autocollant couvercle boite de 900636

12 Nut Hex Serpress M6 Ecrou Serpress M6 901295-001

13 Filter 90 microns Filtre 90 microns 901612

Filter 12 microns Filtre 12 microns 901613

Filter 25 microns Filtre 25 microns 901614

14 Foot valve guide Guide clapet 901690

15 Foot valve flat seal Joint de clapet 901691

16 Foot valve head Tete clapet 901692

17 Spring plate Plaque supp Equipee 901693

18 Filter box cover Couvercle boite de filtre 901694

19 Stud M6x40 (18-4-18) Goujon M6x40 (18-4-18) 901695

20 Flexible connections assy Connexions flexibles asm - Refer to Flexi drawing

21 O-ring filterbox support Joint platine BAF 902388 PAS V3

22 Valve - Ball (Mini) Vanne Spherique (Mini) 903472-001 Filter monitor option

23 Cover - adapted filter lid Couvercle  - adapte filtre 903473 Filter monitor option

24 Assy - check valve Asm - clapet anti-retour 903478 Filter monitor option

Note :

This drawing is only applicable to Very High Speed Diesel Dispensers supplied with

PAS V3 pumps.  Standard and High Speed Dispensers with EPZ pumps are fitted

with an internal filter.
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4.1.4 PUMP & MOTOR ASSEMBLY

(Cont.)

Item No Description Désignation Français Part No Comments

1 Washer Serr Lock Ext M8 Rondelle a Dents DEC M8 900009-002

2 Nut Hex M8 Ecrou H M8 900011-003

3 Nut Hex M6 Ecrou H M6 900011-010

4 Nut Hex Self Lock M8 Ecrou autobloquant Flange M8 900013-004

5 Screw HH M8x30 Vis H M8x30 900015-019

6 Screw HFHSL M8x16 Vis Bride Hex Autobloq M8x16 900016-006

7 Screw HFHSL M8x25 Vis Bride Hex Autobloq M8x25 900016-007

8 Screw HFHSL M8x30 Vis Bride Hex Autobloq M8x30 900016-008

9 Screw HFHSL M8x35 Vis Bride Hex Autobloq M8x35 900016-015

10 Screw HSHC M8x20 Vis CHC M8x20 900017-002 3ph motor only

Screw HSC M4x10 Vis FHC M4x10 900643-007 1ph motor only

11 V-belt -A27/13 13A720MC 686Li Courroie A27/13 13A720MC 686Li 900028-005 PAS V3 130l/min

12 V-Belt - 13 x 8 x 925 Lp Courroie - 13 x 8 x 925 Lp 900028-007 EPZ 40l/min, 3ph Rael motor; 

Handcrank

V-Belt - 13 x 8 x 955 Lp
Courroie - 13 x 8 x 955 Lp 900028-008 EPZ 80l/min, 3ph Rael motor; EPZ 

40l/min, 1ph Elnor motor; Handcrank

V-Belt - 13 x 8 x 975 Lp Courroie - 13 x 8 x 975 Lp 900028-009 EPZ 80l/min, 1ph Elnor motor

13 O-Ring 34.00x4.00 Joint Torique 34,00x4,00 900050-002

14 Screw Torx Thr Form BH M6x16 Vis Torx AutoF TCBL Tril M6x16 900053-002

15 Elnor 1.5KW Motor Assembly Assemblee De Moteur Elnor 1.5K 903173 PAS V3 - 1 phase motor

3 phase Motor EXD 1.5kW star 400V 12clk 3 ph Moteur EXD 1,5kW star 400V 12clk 900060-003 PAS V3 - 3 phase Star motor

3 phase Motor EXD 1.5kW Delta 400V 12c 3 ph Moteur EXD 1,5kW Delta 400V 12cl 900068-003 PAS V3 - 3 phase Delta motor

16 PASV3 flange for D28 pipes Bride PASV3 pour tubes D28 900313

17 PASV3 pump PASV3 pompe 900359

18 Hinge assembly Charniere Assemblee 900393

19 Bracket assy - motor Support moteur asm 900395 PAS V3 130l/min

20 Dowty seal self centre 1/4" Dowty joint auto centre 1/4" 900450-001 Filter Monitor Point Option

21 Pulley motor Dp71mm incl screw Poulie moteur Dp71 mm avec vis 901466 PAS V3 130l/min

22 Plate - blanking PAS V3 Plaque aveugle PAS V3 901723

23 Screw sealing M8x30 Vis de plombage M8x30 902005

Issue B
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4.1.4 PUMP & MOTOR ASSEMBLY (CONT.)

Item No Description Désignation Français Part No Comments

24 Handle assy - crank Ensemble manivelle 902539

25 Adapteur support moteur/couv Motor bracket/pump cover adapt 902643

26 EPZ QT - Internal filter EPZ QT - Filtre interne 904285

27 Valve - Ball G 1/4" F/F Vanne Spherique G 1/4" F/F 903472-001 Filter Monitor Point Option

28 Assy - Check Valve Asm - Clapet Anti-retour 903478 Filter Monitor Point Option

29 PASV3 Bracket Support PASV3 903530

30 Articulation shaft for motor bckt Axe articulat support moteur 903541

31 Bracket motor EPZ assy Support moteur EPZ asm 903549 EPZ 40l/min

Motor bracket EPZ 1ph w/avdel Support moteur 1ph asm 904111 EPZ 80l/min

32 Pin V 2x20 Goupille V 2x20 903560-001

33 Motor RAEL 3 Phase 0.55 kw Moteur RAEL 3 Phase 0,55 kw 903887-001 EPZ 40l/min

Motor Single Phase 1kW CW Moteur 1 phase 1kW CW 903079-001 EPZ 80l/min

34 Pulley motor DP43 14mm shaft Poulie moteur DP43 axe 14mm 904069 EPZ 40l/min, 3ph Rael Motor 

Pulley motor DP68 D14mm shaft Poulie moteur DP68 axe 14mm 904068 EPZ 80l/min, 3ph Rael Motor

Pulley motor DP44.4 incl screw Poulie moteur DP44.4 avec vis 904580 EPZ 40l/min, 1ph Elnor Motor

Pulley motor Dp68mm incl screw Poulie moteur Dp68mm avec vis 905839 EPZ 80l/min, 1ph Elnor Motor

Pulley Handcrank 50lpm 19mm incl screw Poulie 50 lpm axe 19 asm avec vis 904104 Handcrank - 40l/min, 1ph Elnor Motor

Pulley Handcrank 80lpm 19 incl screw Poulie 80 lpm axe 19 asm avec vis 904106 Handcrank - 80l/min, 1ph Elnor Motor

Pulley Handcrank 50lpm shaft Poulie PàM 50 L/min axe14mm 904086 Handcrank - 40l/min, 3ph Rael Motor

Pulley Handcrank 80lpm Ø14mm Poulie PàM 80 L/min axe Ø14mm 903644 Handcrank - 80l/min, 3ph Rael Motor

35 Spacer motor 6.2x20x15 Entretoise moteur 6.2x20x15 904129 1ph motor only

36 EPZ Pulley 1 groove Poulie EPZ I gorge 901214

EPZ Pulley 2 grooves Poulie EPZ 2 gorges 903713 Handcrank
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4.1.5 METER ASSEMBLY

Item No Description Désignation Français Part No Comments

1 Screw SCH M3x8 Vis CS M3x8 900007-008

2 Nut Hex Self Lock M3 Ecrou Bride Autobloquant M3 900013-006

3 Screw HFHSL M8x16 Vis Hex Br Autobl M8x16 900016-006

4 Screw HFHSL M6x20 Vis Hex Br Autobl M6x20 900016-013

5 Screw HSHC M4x10 Vis CHC M4x10 900017-022

6 Screw HWHT ST4.2x19 Vis Autotaraud Hex ST4,2x19 900020-001

7 Nut Hex M10 x 1.00 For Lock Ecrou M10 x 1,00 Pour Serrures 900043-001

8 O-Ring 27.80x3.60 Joint Torique 27,80x3,60 900050-016

9 Screw Torx Thr Form BH M4x10 Vis Torx AutoF TCBL Tril M4x10 900053-001

10 Flange - oval D28 Bride ovale D28 900475

11 Mechanical Totaliser Left Compteur Mecanique Gauche 900743-001

12 Mechanical Totaliser Right Compteur Mecanique Droite 900743-002

13 Meter MA26 Mesureur MA26 901106

Mechanical MA26 equipped MA26 mécanique équipé 903445 For Mechanical Head only

14 Module Gear + Totaliser Support Module Pignon + Support Totalisateur 901279

15 Pulser MP T1 excl. cable Pulser MP T1 sans cable 901487

Pulser MP T1 with cable Pulser MP T1 avec cable 900843

16 Screw sealing M8x16 Vis de plombage M8x16 902004

17 Vent body plug Bouchon d'event 902006

18 Adapter Meter - Totaliser Adapteur Mesureur - totalisateur 902624

19 Adapter Bush Met-Tot Adapteur Manchon Met-Tot 902625

20 Cable - Tote 900 Cablr Tot 900 903062-002

21 Standard meter - Bracket Support mesureur standard 903588

Mechanical meter - Bracket Support mesureur mécanique 903589 For Mechanical Head and Cecli

22 Bracket for totaliser combined Support totalisateur combiné 903788

23 Bracket for mechanical totalisers Support totalisateurs mecanique 903789

24 Totaliser combined assy Totalisateur combine asm 903794

25 Cover totaliser mechanic assy Cache totaliser meca asm 904472
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4.1.6 VALVE & FITTINGS ASSEMBLY

Item No Description Désignation Français Part No Comments

1 Screw HFHSL M6x20 Vis Hex Br Autobl M6x20 900016-013

2 O-Ring 21.82x3.53 Joint Torique 21.82x3.53 900050-001 Q500T only

3 O-Ring 27.80x3.60 Joint Torique 27.80x3.60 900050-016

4 O-ring 22.00x2.00  Joint Torique 22.00x2.00 900050-030

5 Piston Valve 3/4" (Dnom = 17mm) Soupape 3/4" (Dnom=17mm) 900080

6 COIL 24V EEx m II T4 Fuse Bobine 24V EEx m II T4 fusible 900082

7 Flange adaptor G3/4-pipe Ø28 Bride adaptation G3/4-tube Ø28 900315

8 Nipple 22mm G1"-G3/4" Douille 22mm G1 900416 Q500T only

9 Pressure Nut 22mm pipe Ecrou (pression) 22mm tube 900417 Q500T only

10 Flange - oval D28 Bride ovale D28 900475

11 Pressure Ring Bague De Pression 900523 Q500T only

12 Fixing Spring Ring 22mm Bague De Pression 22mm 900525 Q500T only

13 Plungerhouse + plunger Plongeur complete 900723

14 Spring for plunger Ressort de plongeur 900724

15 Nut for plunger Ecrou pour plongeur 900725

16 Stop+seal inline valve Bouchon soupape 900726

17 Piston valve 3/4" drilled Soupape 3/4" foré 900788

18 R3/4" x R3/4" Nipple Machon R3/4" x R3/4" 902212-001

19 Adaptor 1" F - 3/4" M Adaptata F1 x M3/4 902968 Q500T only - 40/80 option
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4.2 Q100T Specific Hydraulics

4.2.1 Q100T PUMP TO METER ASSEMBLY

Item No Description Désignation Français Part No Comments

1 Washer Pl 19.5x24.5x1.2 Rondelle Pl 19.5x24.5x1.2 900008-036

2 Nut Hex Self Lock M8 Ecrou Bride Autobloquant M8 900013-004

3 Screw HFHSL M8x30 Vis Hex Br Autobl M8x30 900016-008

4 Screw HFHSL M6x20 Vis Hex Br Autobl M6x20     900016-013

5 Elbow Compr 1/4" BSPM 12mm EQ-PIQ-M12-1/4 900031-001 Air Vent Pipe option only

6 Elbow Compr 3/8" BSPM 12mm EQ-PIQ-M12-3/8               900031-002 Air Vent Pipe option only - PAS V3

7 Straight Compr 1/4" BSP 12mm Rac Piq Male 12 - 1/4 900032-002

8 O-Ring 34.00x4.00 Joint Torique 34,00x4,00     900050-002

9 O-Ring 27.80x3.60 Joint Torique 27,80x3,60     900050-016

10 Clip H/Shoe Fixation H/Shoe 900057 Air Vent Pipe option only

11 PASV3 Flange for Ø28 Pipes Adapateur PASV3 pour tubes Ø28 900313

12 PASV3 pump PASV3 pompe                  900359

13 MA26 MP T1 Meter MA26 MP T1 Mesureur          - Refer to Meter drawing

14 Flange - oval D28 Bride ovale D28              900475

15 Tee - connection D28 F/F/F Raccord Te F-F-F D28         900703

16 Plate - blanking PAS V3 Plaque d'obturation PAS V3   901723

17 Vent outlet Mise à l'atmosphère          901724 Air Vent Pipe option only

18 Screw sealing M8x30 Vis de plombage M8x30 902005

19 Gauze - Flame arrestor Grillage Pare Flamme         902358 Air Vent Pipe option only

20 Pipe EPZ - central meter Tube liaison EPZ/Ma26           903760

21 Pipe PASV3 - Tee Tube liaison PASV3/Té 903762

22 Pipe Tee - Meters 1 and 2 Tube liaison PASV3/Ma 1 et 2    903763

23 Pipe EPZ - air vent Tube EPZ - mise atmosphere   903774 Air Vent Pipe option only - EPZ

24 Pipe PASV3 - Air vent Tube PASV3 - Mise atmosphere 903775 Air Vent Pipe option only - PAS V3

25 EPZ QT - Internal filter EPZ QT - Filtre interne 904285

26 Pipe Air Vent EPZ2 lateral Mise à l'atmosphère lateral EPZ2 906684

27 Pipe Air Vent PAS V3 lateral Mise à l'atmosphère lateral PAS V3 906685

Issue B
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4.2.2 Q100T INLET TO METER ASSEMBLY (SUBMERGED)

Issue B

Item No Description Désignation Français Part No Comments

1  Nut Hex Self Lock M6  Ecrou Bride Autobloquant M6   900013-003

2  Nut Hex Self Lock M8               Ecrou Bride Autobloquant M8   900013-004

3  Screw HFHSL M6x16                  Vis Hex Br Autobl M6x16       900016-004

4  Screw HFHSL M8x16                  Vis Hex Br Autobl M8x16       900016-006

5  Screw HFHSL M6x20  Vis Hex Br Autobloq M6x20 900016-013

6  Screw HSHC M6x20                   Vis CHC M6x20                 900017-006

7  Screw HSHC M6x16                   Vis CHC M6x16                 900017-007

8  Screw HSHC M6x40                   Vis CHC M6x40                 900017-009

9  O-Ring 27.80x3.60                  Joint Torique 27,80x3,60      900050-016

10  Flange - oval D28                  Bride ovale D28               900475

11  O-ring filterbox                   Joint de filtre               900635

12  Tee - connection D28 F/F/F         Raccord Te F-F-F D28          900703 130l/min only

13  Adaptor Submerge Filter  Adapteur immergee filtre 901075

14  Bracket Submerge Filter Suppor  Support immergee filtre 901080

15  Shear Valve                        Raccord Cassant               901108 Refer to PAS V3 Flexi Drawing

16  Assy submerge filter               Asm immergee filtre           - Refer to PAS V3 Filter Box drawing

17 Pipe Tee Meters 1 and 2 Tube liai PAS V3 Ma 1 et 2 903763

18 Pipe filter - central meter Tube filtre - MA central 905159

19 Pipe Filter - Tee Tube filtre - Té 905172
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4.2.3 Q100T METER TO HOSE ASSEMBLY - 40/80 L/MIN

Item No Description Désignation Français Part No Comments

1 Bracket for hose connection Support coude sortie flex 903590

2 Coupling 90° VR hose Raccord 90° flexible RV 903581 VR only

3 Coupling straight VR hose Raccord droit flexible RV 903580 VR only

4 Flange - oval D28 Bride ovale D28 900475

5  Hose coupling 90 G1            Coude 90 brid axe 46 sortie G1   903707 Non-VR only

6 MA26 MP T1 Meter MA26 MP T1 Mesureur - Refer to Meter drawing

7 O-Ring 27.80 x 3.60 Joint Torique 27,80 x 3,60 900050-016

8 Pipe central Ma-outlet non VR Tube liaison Ma26/rac.flex Std 903764 Non-VR only

9 Pipe outlet meter std Tube sortie MA26 std 903690 VR only

10 Screw HFHSL M6x16 Vis Bride Hex Autobloq M6x16 900016-004

11 Straight Compr 1/4" BSP 12mm Rac Piq Male 12 - 1/4 900032-002 VR only

Issue B
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4.2.4 Q100T METER TO HOSE - NON-PRESET VALVES (130 L/MIN)

Issue B

 Description Désignation Français Part No Comments

1 Bracket for hose connection Support coude sortie flex      903590

2 Flange - oval D28           Bride ovale D28                900475

3  Hose coupling 90 G1            Coude 90 brid axe 46 sortie G1   903707

4 MA26 MP T1 Meter            MA26 MP T1 Mesureur            - Refer to Meter drawing

5 O-Ring 27.80x3.60           Joint Torique 27,80x3,60       900050-016

6 Pipe Meter 1 - Tee Tube Liai MA26 1 / Té 903766

7 Pipe Meter 2 - Tee Tube Liai MA26 2 / Té 903767

8 Pipe Tee - non-VR outlet Tube liai Té/Rac flex std 903768

9 Screw HFHSL M6x16           Vis Hex Br Autobl M6x16        900016-004

10 Tee - connection D28 F/F/F Raccord Té F-F-F D28 900703
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4.2.5 Q100T METER TO HOSE - PRESET VALVES (130 L/MIN)

Issue B

Item No Description Désignation Français Part No Comments

1 Bracket for hose connection Support coude sortie flex 903590

2 Flange - oval D28           Bride ovale D28                900475

3 Hose coupling 90 G1 Coude 90 brid axe 46 sortie G1 903707

4 MA26 MP T1 Meter            MA26 MP T1 Mesureur            - Refer to Meter drawing

5 Meter Pipe - Bracket Maintien tubulure mes 903643

6 Mounting 1 valve 300T Montage 1 électrovanne 300T 902193

7 O-Ring 27.80x3.60           Joint Torique 27,80x3,60       900050-016

8 Pipe outlet meter / valve Tube sortie MA26 / electrovanne 903633

9 Pipe Tee - Hose coupling Tube Té - Sortie flexible 905191

10 Pipe valve - Tee Tube EV - Té 905196

11 Screw HFHSL M6x16 Vis Bride Hex Autobloq M6x16 900016-004

12 Screw HFHSL M6x20 Vis Bride Hex Autobloq M6x20 900016-013

13 Tee - connection D28 F/F/F Raccord Té F-F-F D28 900703
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4.2.6 Q100T METER TO HOSE ASSEMBLY - SVHS 1-2C (40/130 L/MIN)

Item No Description Désignation Français Part No Comments

1 Screw HFHSL M6x16 Vis Bride Hex Autobloq M6x16 900016-004

2 O-Ring 27.80x3.60           Joint Torique 27,80x3,60       900050-016

3 O-Ring 22.00x2.00 Joint Torique 22.00x2.00 900050-030

4 Flange adaptor G3/4-pipe D28 Bride adaptation G3/4-tube D28 900315

5 MA26 MP T1 Meter            MA26 MP T1 Mesureur            - Refer to Meter drawing

6 Flange - oval D28           Bride ovale D28                900475

7 Elbow 90° D28 F/F Racc Equ FF D28 bicone a bride 900694

8 T 3/4" Female Thread Raccord Te 3/4" Filet Fem 900847-001

9 Assy Inline valve standard Assy Inline valve standard 900919

10 Assy Inline valve preset Assy Inline valve preset 900920

11 Elbow M-M 3/4 Coude M-M 3/4 901985

12 M galv double Nipple Manchon 3/4"M x 3/4M" galv. 902212-001

13 Bracket for hose connection Support coude sortie flex 903590

14 Pipe elbow 2 - outlet con 2 Tube coude 2 - Rac flex 2 903761

15 Pipe meter 1 - assy SVHS Tube liai Ma26 1 /Ens SVHS 903770

16 Pipe meter 2 - assy SVHS Tube liai Ma26 2 /Ens SVHS 903771

17 Pipe assy SVHS - outlet 2 Tube Ens SVHS - rac flex 2 903772

18 Pipe assy SVHS - outlet 1 Tube Ens SVHS - rac flex 1 903773

19 Hose coupling 90 G1 Coude 90 brid axe 46 sortie G1 903707

Issue B
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4.3 Q200T Specific Hydraulics

4.3.1 Q200T PUMP TO METER

Issue B

Item No Description Désignation Français Part No Comments

1 Washer Pl 19.5x24.5x1.2 Rondelle Pl 19.5x24.5x1.2 900008-036

2 Nut Hex Self Lock M8       Ecrou Bride Autobloquant M8  900013-004

3 Screw HFHSL M8x30          Vis Hex Br Autobl M8x30      900016-008

4 Screw HFHSL M6x20          Vis Hex Br Autobl M6x20      900016-013

5 Elbow Compr 1/4" BSPM 12mm EQ-PIQ-M12-1/4               900031-001 Air Vent Pipe option

6 Elbow Compr 3/8" BSPM 12mm EQ-PIQ-M12-3/8               900031-002 Air Vent Pipe option - PAS V3

7 Straight Compr 1/4" BSP 12mm Rac Piq Male 12-1/4 900032-002

8 O-Ring 34.00x4.00          Joint Torique 34,00x4,00     900050-002

9 O-Ring 27.80x3.60          Joint Torique 27,80x3,60     900050-016

10 Clip H/Shoe Fixation H/Shoe 900057 Air Vent Pipe option

11 PASV3 Flange for Ø28 Pipes Adaptateur PASV3 pour tubes Ø28  900313

12 PASV3 pump                 PASV3 pompe                  900359

13 MA26 MP T1 Meter           MA26 MP T1 Mesureur          - Refer to Meter drawing

14 Flange - oval D28          Bride ovale D28              900475

15 Tee - connection D28 F/F/F Raccord Te F-F-F D28         900703

16 Plate - blanking PAS V3    Plaque d'obturation PAS V3   901723

17 Vent outlet                Mise à l'atmosphère          901724 Air Vent Pipe option

18 Gauze - Flame arrestor     Grillage Pare Flamme         902358 Air Vent Pipe option

19 Pipe EPZ 2 / meter         Tube liaison EPZ 2 /MA26     903620

20 Pipe EPZ 1 / meter         Tube EPZ 1 / MA26            903621

21 Pipe EPZ / Tee             Tube liaison EPZ / TE        903622

22 Pipe Tee / meter 2         Tube liaison TE / MA26 2     903623

23 Pipe Tee /meter 1          Tube liaison TE / MA26 1     903624

24 Pipe PASV3 / Tee           Tube liaison PASV3 / TE      903630

25 Pipe EPZ - air vent        Tube EPZ - mise atmosphere   903774 Air Vent Pipe option - EPZ

26 Pipe PASV3 - Air vent      Tube PASV3 - Mise atmosphere 903775 Air Vent Pipe option - PAS V3

27 EPZ QT - Internal filter   EPZ QT - Filtre interne      904285

28 Pipe Air Vent EPZ1 lateral Mis à l'atmosphère lateral EPZ1 906682

29 Pipe Air Vent EPZ2 lateral Mis à l'atmosphère lateral EPZ2 906684

30 Pipe Air Vent PAS V3 lateral Mis à l'atmosphère lateral PAS V3 906685
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4.3.2 Q200T INLET TO METER ASSEMBLY (SUBMERGED)

Item No Description Désignation Français Part No Comments

1  Nut Hex Self Lock M6  Ecrou Bride Autobloquant M6   900013-003

2  Nut Hex Self Lock M8               Ecrou Bride Autobloquant M8   900013-004

3  Screw HFHSL M6x16                  Vis Hex Br Autobl M6x16       900016-004

4  Screw HFHSL M8x16                  Vis Hex Br Autobl M8x16       900016-006

5  Screw HFHSL M6x20  Vis Hex Br Autobloq M6x20 900016-013

6  Screw HSHC M6x20                   Vis CHC M6x20                 900017-006

7  Screw HSHC M6x16                   Vis CHC M6x16                 900017-007

8  Screw HSHC M6x40                   Vis CHC M6x40                 900017-009

9  O-Ring 27.80x3.60                  Joint Torique 27,80x3,60      900050-016

10  Flange - oval D28                  Bride ovale D28               900475

11  O-ring filterbox                   Joint de filtre               900635

12  Tee - connection D28 F/F/F         Raccord Te F-F-F D28          900703 130l/min only

13  Adaptor Submerge Filter  Adapteur immergee filtre 901075

14  Bracket Submerge Filter Suppor  Support immergee filtre 901080

15  Shear Valve                        Raccord Cassant               901108 Refer to PAS V3 Flexi Drawing

16  Assy submerge filter               Asm immergee filtre           901314

17  Pipe Tee / meter 2                 Tube liaison TE / MA26 2      903623 130l/min only

18  Pipe Tee /meter 1                  Tube liaison TE / MA26 1      903624 130l/min only

19  Pipe filter / Tee                  Tube liaison filtre /Té       903716 130l/min only

20  Pipe filter 1                      Tube liaison filtre 1         903717 40l/min & 80l/min only

21  Pipe filter 2                      Tube liaison filtre 2         903718 40l/min & 80l/min only

Issue B
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4.3.3 Q200T METER TO HOSE ASSEMBLY - NON-PRESET VALVES (40/80 L/MIN)

Item No Description Désignation Français Part No Comments

1 Screw HFHSL M6x20 Vis Hex Br Autobl M6x20 900016-013

2 Straight Compr 1/4" BSP 12mm Rac Piq Male 12 - 1/4 900032-002 VR option

3 O-Ring 27.80x3.60 Joint Torique 27,80x3,60 900050-016

4 O-Ring 9.52 x 1.78 Joint Torique 9.52 X 1.78 900050-051 VR option

5 MA26 MP T1 Meter MA26 MP T1 Mesureur - Refer to Meter drawing

6 Flange - oval D28 Bride ovale D28 900475

7 Coupling straight VR hose Raccord droit flexible RV 903580 VR option

8 Coupling 90° VR hose Raccord 90° flexible RV 903581 VR option

9 Bracket for hose connection Support coude sortie flex 903590

10 Pipe outlet meter VR Tube sortie MA26 RV 903625 VR option

11 Pipe outlet meter std Tube sortie MA26 std 903690 non-VR option

12 Hose coupling 90 G1 Coude 90 brid axe 46 sortie G1 903707 non-VR option

Issue B
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4.3.4 Q200T METER TO HOSE - PRESET VALVES (40/80 L/MIN)

Item No Description Désignation Français Part No Comments

1 Screw HFHSL M6x20 Vis Hex Br Autobl M6x20 900016-013

2 Straight Compr 1/4" BSP 12mm Rac Piq Male 12 - 1/4 900032-002 VR option

3 O-Ring 27.80x3.60 Joint Torique 27,80x3,60 900050-016

4 O-ring 22.00x2.00 Joint Torique 22,00x2,00 900050-030

5 O-Ring 9.52 x 1.78 Joint Torique 9.52x1.78 900050-051 VR option

6 Flange adaptor G3/4-pipe Ø28 Bride adaptation G3/4-tube Ø28 900315

7 MA26 MP T1 Meter MA26 MP T1 Mesureur - Refer to Meter drawing

8 Flange - oval D28 Bride ovale D28 900475

9 Preset valve 3/4 inch inline Soupape 3/4" preset - Refer to Valve & Fittings drawing

10 Coupling straight VR hose Raccord droit flexible RV 903580 VR option

11 Coupling 90° VR hose Raccord 90° flexible RV 903581 VR option

12 Bracket for hose connection Support coude sortie flex 903590

13 Pipe outlet meter / valve Tube sortie MA26 / electrovanne 903626

14 Pipe valve / hose coupling Tube liaison elect / racc flex std 903628 non-VR option

15 Pipe valve / VR hose coupling Tube liaison EV / racc flex RV 903632 VR option

16 Hose coupling 90 G1 Coude 90 brid axe 46 sortie G1 903707 non-VR option
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4.3.5 Q200T METER TO HOSE - NON-PRESET VALVES (130 L/MIN)

Item No Description Désignation Français Part No Comments

1 Screw HFHSL M6x20 Vis Hex Br Autobl M6x20 900016-013

2 O-Ring 27.80x3.60 Joint Torique 27,80x3,60 900050-016

3 MA26 MP T1 Meter MA26 MP T1 Mesureur - Refer to Meter drawing

4 Flange - oval D28 Bride ovale D28 900475

5 Tee - connection D28 F/F/F Raccord Te F-F-F D28 900703

6 Bracket for hose connection Support coude sortie flex 903590

7 Pipe outlet meter / valve Tube sortie MA26 / electrovanne 903626

8 Pipe outlet meter 1 / Tee Tube sortie MA26 1 / TE 903629

9 Pipe Tee / hose coupling std Tube liaison TE / racc flex std 903691

10 Hose coupling 90 G1 Coude 90 brid axe 46 sortie G1 903707
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4.3.6 Q200T METER TO HOSE - PRESET VALVES (130 L/MIN)

Item No Description Désignation Français Part No Comments

1 Screw HFHSL M6x20 Vis Hex Br Autobl M6x20 900016-013

2 Screw HWHT ST4.2x19 Vis Autotaraud Hex ST4,2x19 900020-001

3 O-Ring 27.80x3.60 Joint Torique 27,80x3,60 900050-016

4 O-ring 22.00x2.00 Joint Torique 22,00x2,00 900050-030

5 Flange adaptor G3/4-pipe Ø28 Bride adaptation G3/4-tube Ø28 900315

6 MA26 MP T1 Meter MA26 MP T1 Mesureur - Refer to Meter drawing

7 Flange - oval D28 Bride ovale D28 900475

8 Tee - connection D28 F/F/F Raccord Te F-F-F D28 900703

9 Preset valve 3/4 inch inline Soupape 3/4" preset - Refer to Valve & Fittings drawing

10 Bracket for hose connection Support coude sortie flex 903590

11 Pipe valve / Tee Tube electrovanne / TE 903627

12 Pipe outlet meter / valve Tube sortie MA26 / electrovanne 903633

13 Pipe valve / Tee Tube liaison electrovanne / TE 903634

14 Pipe Tee / hose coupling Tube liaison TE  / racc flex 903635

15 Meter pipe - Bracket Maintien tubulure mes 903643

16 Hose coupling 90 G1 Coude 90 brid axe 46 sortie G1 903707
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4.3.7 Q200T DEBOWSER ASSEMBLY
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Item No Description Désignation Français Part No Comments

1 Nut Hex Self Lock M4 Ecrou Bride Autobloquant M4 900013-003

2 Nut Hex Self Lock M6 Ecrou Bride Autobloquant M6 900013-004

3 Screw HH M6x25 Vis H M6x25 900015-005

4 Screw HH M8x30 Vis H M8x30 900016-004

5 Screw HFHSL M8x16 Vis Hex Br Autobl M8x16 900016-007

6 Screw HFHSL M8x30 Vis Hex Br Autobl M8x30 900016-013

7 Screw HFHSL M6x20 Vis Hex Br Autobl M6x20 900016-014

8 Washer Retain Shaft (E)5 Anneau Truarc (E)5 900050-008

9 O-Ring 78,00x3,00 Joint Torique 78,00x3,00 900050-016

10 Flange - oval D28 Bride ovale D28 900475

11 Elbow 90° D28 F/F Racc equ FF D28 bicone à brid 900694

12 Insulation Sleeve 8.2 mm Manchon Isolant 8.2 mm 900758-003

13 Fixing washer for valves Rondelle de fixation E.V. 901319

14 Flange 1" 78mm Bride 1" 78mm 901320-001

15 Gasket - Flange 78-82 Joint de bride 78-82 901859

16 Master connection bracket Support départ satellite 905748

17 Straight pipe Lg=150mm Tube droit Lg=150mm 905750

18 Flange adaptor G1"- pipe D28 Bride adaptation G1"- tube D28 905751

19 Pipe tee 2 - Mast. conn. 130lp Tube Té 2 - Dep sat 2 - 130lpm 905760

20 Pipe tee 1 - Mast. conn. 130lpmTube Té 1 - Dep sat 1 - 130lpm 905761

21 Pipe meter - Tee 65x55 Tube mesureur - Té 65x55 905762

22 Stiffener - Assy Master  conn. Renfort - Ens départ Sat 905763

23 Full cap nozzle boot Sst welde Obturateur sacoche inox soude 906387

24 Pipe Debow EPZ1 /hose coupliTube  liai ASPI EPZ1 / rac flex 906389

25 Pipe Debow EPZ2 /hose coupliTube  liai ASPI EPZ2 / rac flex 906390

26 Filter cover M at P Couvercle filtre P à M 906392

27 Valve flywheel F/F G1 Vanne a volant F/F G1 906399-001
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5 DISPENSER ELECTRONICS

5.1 Q100T Dispenser Electronics

5.1.1 Q100T WWC T1 CALCULATOR HEAD ASSEMBLY

(Cont.)

Item No Description Désignation Français Part No Comments

1 Nut Hex Prev Torque M3 Ecrou Frein M3 900012-001

2 Nut Hex Prev Torque M4 Ecrou Frein M4 900012-009

3 Nut Hex Self Lock M5 Ecrou Bride Autobloquant M5 900013-002

4 Nut Hex Self Lock M6 Ecrou Bride Autobloquant M6 900013-003

5 Nut Hex Self Lock M3 Ecrou Bride Autobloquant M3 900013-006

6 Screw HFHSL M6x50 Vis Hex Br Autobl M6x50 900016-005

7 Screw HFHSL M8x16 Vis Hex Br Autobl M8x16 900016-006

8 Screw HSHC M3x6 Vis CHC M3x6 900017-016

9 Spacer 3.2x6x6 Entretoise Cyl 3.2x6x6 900024-013

10 Battery 6V 1.2Ah Battery 6V 1,2Ah 900075-001

11 Screw HSC M4x10 Vis FHC M4x10 900643-002

12 Spacer Thr Hex MF M3x12x8x8 Entretoise Hex MF M3x12x8x8 900711-003

13 Spacer Thr Hex MF M3x15x8x8 Entretoise Hex MF M3x15x8x8 900711-004

14 Spacer Thr Hex MF M3x20x8x8 Entretoise Hex MF M3x20x8x8 900711-011

15 Spacer Thr Hex MF M3x10x8x8 Entretoise Hex MF M3x10x8x8 900711-013

16 Seal EMKA 1011-06 length 457mm Joint tube EMKA 1011-06 Lg 457mm 900729-004

17 Seal EMKA 1011-05 length 286 Joint tube EMKA 1011-05 Lg 286 900730-007

18 Hingebar brass Gond porte colonne 900733

19 Ballast Socket Integrated Ballast douille intégré 900738

20 Lamp Fluorescent ORYX 7W Tube Fluo ORYX 7W 900740

21 Silencer M5 Amortisseur Du Son M5 900748-001

22 Door lock Serrure de porte - Refer to Lock drawing

23 WWC 251 Cover Seal Assy Gen WWC 251 Couvrir Joint Asse Gen 901407

24 OCB (Option Controller Board) Le Controleur d'Option Monte 901538

25 HOM (Hydraulic Option Module) Module Hydraulique d'option 901539

26 Toroidal Power Transformer Toroidal Transformateur 901541
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5.1.1 Q100T WWC T1 CALCULATOR HEAD ASSEMBLY (CONT.)

Item No Description Désignation Français Part No Comments

27 Bracket Battery Calculator Encadrer Calc de Batterie 901545

28 M4x8 sealing screw 5-8 StZn M4x8 scellant vis 5-8 StZn 901551-001

29 Hinge bracket low assy Equerre basse asm 903562

30 Hinge bracket ligh assy Equerre haute assemblée 903564

31 Transformer bracket Support transformateur 903605

32 Calculator bracket Support calculateur 903606

33 Q100t-rail-assy-WWC Q100T-Bornier-ass-WWC 903608

34 LCD glass-bracket Support glace LCD 903697 

35 LCD glass serigarphie black Glace LCD serigraphie noir 903698 

36 Electronical head welded & assy Tête electronique soudee & asm 903736

Electronical head welded & assy Sst Tête electronique soudee & asm inox 904448 Stainless Steel

37 Grommet - membrane ID 11 Passe fil à membrane DG11 903754-001

38 Grommet membrane ID 16 Passe fil à membrane DG16 903754-002

39 Blind head door welded Portillon aveugle soudé 903847

Blind head door Sst welded Portillon aveugle inox soudé 904337 Stainless Steel

40 Head door LCD welded Portillon LCD soudé 903848

Head door LCD Sst welded Portillon LCD inox soudé 904338 Stainless Steel

41 Bracket WWC OCB Board Support carte WWC OCB 904530 For HOM with OCB only

42 Bracket pulser connection sealing assy Encadrer pulser connexion asm 904532

43 Customer Sales Display LCD Afficheur prix de vente LCD 904788
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5.1.2 CECLI 2 CALCULATOR HEAD ASSEMBLY

(Cont.)

Item No Description Désignation Français Part No Comments

1 Screw SCH M4x10 Vis CS M4x10 900007-001

2 Washer 6x11x1 Rondelle 6x11x1 900008-026

3 Nut Hex Prev Torque M3 Ecrou Autobloquant M3 900012-001

4 Nut Hex Self Lock M6 Ecrou Bride Autobloquant M6 900013-003

5 Screw SCS M4x16 Vis FS M4x16 900014-007

6 Screw HFHSL M8x16 Vis Hex Br Autobl M8x16 900016-006

7 Spacer 3.2x6.0x6.0 Entretoise cyl. 3.2x6.0x6.0 900024-013

8 Ring Retain Bore D20 Anneau ElastInt D20 900049-004

9 Screw HSC M4x10 Vis FHC M4x10 900643-002

10 Spacer Thr Hex MF M3x12x8x8 Entretoise Hex MF M3x12x8x8 900711-003

11 Spacer Thr Hex MF M3x20x8x8 Entretoise Hex MF M3x20x8x8 900711-011

12 Seal EMKA 1011-06 length 457mm Joint tube EMKA 1011-06 Lg 457mm 900729-004

13 Seal EMKA 1011-05 length 286 Joint tube EMKA 1011-05 Lg 286 900730-007

14 Hingebar brass Gond porte colonne star 900733

15 Lock Cam Calc Door Came De Serrure Porte Calc - Refer to Lock drawing

16 Screw Sealing M8x16 Vis de plombage M8x16 902004

17 Pin - Grooved type G7 2.5x14 Goupille cannel ée G7 2.5x14 902133-003

18 Cover - Veeder Root drive Virole de plombage 902232

19 Grommet membrane ID 29 Passe fil à membrane DG29 902331-002

20 Cup - Lead seal Coupelle de plombage 902789

21 Washer - stop Rondelle d'appui 902868

22 Plate - meter sealing Plaque plombage de mesureur 902869

23 Seal - piston 20x10x8 Joint etancheite 20x10x8 902880

24 Seal - Lead (cup type) D8x2 Plomb à sceller D8x2 903177-001

25 Mechanical MA26 equipped MA26 mecanique equipe 903445 Refer to Meter drawing

26 Hinge bracket low assy Equerre basse asm 903562

27 Hinge bracket high assy Equerre haute assemblée 903564
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5.1.2 CECLI 2 CALCULATOR HEAD ASSEMBLY (CONT.)

Item No Description Désignation Français Part No Comments

28 Mechanical Meter bracket Support mesureur mecanique 903589

29 LCD glass-bracket Support glace LCD 903697

30 CECLI 2 - Head assy Tête CECLI 2 asm 903961

CECLI2 head Sst welded & assy Tête CECLI2 inox soudée & asm 904447 Stainless Steel

31 Grommet - membrane ID 11 Passe fil à membrane DG11 903754-001

32 Grommet membrane ID 16 Passe fil à membrane DG16 903754-002

33 Indicator VR8 - bracket assy Support VR8 asm 903798

34 Assy - CECLI 2 plate disp conn Platine CECLI2 éq app connecté 903802 Refer to Cecli 2 Plate drawing

35 CECLI 2 display - Clamp Support afficheur CECLI 2 903803

36 Shaft VR8 & Celci 2 drive Axe entrainement VR8 & Cecli 2 903804

37 Protection Pipe for driving shaft Tube protect axe entrainement 903805

38 CECLI 2 - Protection plate Platine cache CECLI 2 903828

39 Assy drive system - bracket Support systéme entrainement 903830

40 Blind head door welded Portillon aveugle soudé 903847

Blind head door Sst welded Portillon aveugle inox soudé 904337 Stainless Steel

41 Head door CECLI 2 welded Portillon CECLI 2 soudé 903849

Head door CECLI 2 Sst welded Portillon CECLI 2 inox soudé 904339 Stainless Steel

42 Display Board CECLI 2 Carte afficheur CECLI 2 903886

43 Glass LCD Glace LCD nu 904156

44 Q100t-rail-assy-Cecli Q100T-Bornier-ass-Cecli 904295
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5.1.3 CECLI 2 PLATE ASSEMBLY

Item No Description Désignation Français Part No Comments

1 Screw SCH M3x8                 Vis CS M3x8                    900007-016

2 Washer Pl M10                  Rondelle Pl M10                900008-014

3 Nut Hex Self Lock M3           Ecrou Bride Autobloquant M3  900013-006

4 Screw HFHSL M6x16 Vis Hex Br Autobl M6x16 900016-004

5 Washer Retain Shaft (E) 10     Anneau Truarc (E) 6            900047-006

6 Pin - Grooved Type G7 2.5X14 Goupille cannelée G7 2.5X14   902133-003

7 Coupling - Veeder Root drive   Entraineur du Veeder Root      903233

8 CECLI 2 - Plate welded         Platine CECLI 2 soudée         903801

9 Microswitch CELDUC PAA112 Micro contact CELDUC PAA11 903819-001

10 Bearing for disc CS5           Palier de disque CS5           903820

11 Stop washer SB CS 5            Rondelle d'appui SB  CS 5      903821

12 Transmitter disc               Disque émetteur CS 5           903824

13 Spring flap                    Lame émetteur CS5              903825

14 Driving shaft for CECLI 2      Axe entrainement CECLI 2      903826

15 Special screw M4 Lg=8          Vis spéciale M4 Lg 8           903827

16 Nut H-M16 - 100 AC             Ecrou H-M16  - 100 AC          903841

17 Probe Plate Interclairage de sonde 905254
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5.2 Q200T Dispenser Electronics

5.2.1 Q200T WWC T1 CALCULATOR HEAD ASSEMBLY

(Cont.)

Issue B

Item No Description Désignation Français Part No Comments

1 Screw SCH M4x10 Vis CS M4x10 900007-001

2 Nut Hex Self Lock M4 Ecrou Bride Autobloquant M4 900013-001

3 Nut Hex Self Lock M3 Ecrou Bride Autobloquant M3 900013-006

4 Screw HFHSL M6x50 Vis Hwex Br Autobl M6x50 900016-005

5 Battery 6V 1.2Ah Battery 6V 1,2Ah 900075-001

6 Screw HSC M4x10 Vis FHC M4x10 900643-002

7 Spacer Thr Hex MF M3x15x8x8 Entretoise Hex MF M3x15x8x8 900711-004

8 Spacer Thr Hex MF M3x10x8x8 Entretoise Hex MF M3x10x8x8x8 900711-013

9 Spacer Thr Hex FF M4x22x11 Entretoise Hex FF M4x22x11 900711-014

10 Seal EMKA 1011-06 length 620mm Joint tube EMKA 1011-06 Lg 620mm 900729-005

11 Seal EMKA 1011-05 length 385mm Joint tube EMKA 1011-05 Lg 385mm 900730-009

12 Seal EMKA 1011-05 length 615mm Joint tube EMKA 1011-05 Lg 615mm 900730-010

13 Hingebar brass Gond porte colonne 900733

14 Ballast Socket Integrated Ballast douille intégré 900738

15 Lamp Fluorescent ORYX 11W Tube Fluo ORYX 11W 900739

16 Silencer Amortisseur Du Son 900748

17 Lock assembly Serrure asm - Refer to Lock drawing

18 Plexi - Lighted product indic. Plexi rappel produit Brut 901071 Illuminated product only

19 WWC251 Cover Seal Assy Gen WWC251 Couvrir Joint Asse Gen 901407 Refer to Centre Plate drawing

20 ECVR Board ECVR monte 901540

21 Toroidal Power Transformer Toroidal Transformateur 901541

22 Bracket Battery Calculator Encadrer Calc de Batterie 901545

23 M4x8 Sealing Screw 5-8 StZn M4x8 Scellant VIS 5-8 StZn 901551-001

24 Plug Heyco D22.2 Bouchon Heyco D22.2 902330-008 Debowser only

25 Grommet membrane ID 11 Passe fil à membrane DG11 902331-003

26 Grommet membrane ID 16 Passe fil à membrane DG16 902331-004

27 Membrane Keyboard 4x4 Clavier Prede 4x4 902470
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5.2.1 Q200T WWC T1 CALCULATOR HEAD ASSEMBLY (CONT.)

Issue B

(Cont.)

Item No Description Désignation Français Part No Comments

28 Push Head at key Tête coup poing à clé 902501-003

29 Hinge bracket low assy Equerre basse asm 903562

30 Hinge bracket high assy Equerre haute assemblée 903564

31 Transformer bracket Support transformateur 903605

32 Calculator bracket Support calculateur 903606

33 Q100t-rail-assy-gen Q100t-Bornier-ass-gen 903611

34 Head preset keypad assy Tête prédé assemblée 903640 Preset keypad option

Preset keypad head Sst welded & assy Tête prédé inox soudée & asm 904482 Preset keypad option-Stainless Steel

Head assy Tête assemblee 903516

Elect head Sst welded & assy Tête élect inox soudée & asm 904481 Stainless Steel

35 LCD glass-bracket Support glace LCD 903697

36 LCD glass serigarphie black Glace LCD serigraphie noir 903698

37 Door head blind assembly Portillon aveugle assemblé 903701

Door head blind assembly sst Portillon aveugle asm inox 904571 Stainless Steel

38 Full cap reset RàZ & Preset Tôle obturation RaZ & Prédé 903752

39 Grommet - membrane ID 11 Passe fil à membrane DG11 903754-001

40 Grommet membrane ID 16 Passe fil à membrane DG16 903754-002

41 Equipped PMB card Carte PMB équipée 903758

42 Door head double lighted assy Portillon double eclaire asm 903865 Double display & light

Door head dble light assy sst Portillon dble éclair asm inox 904572 Double display & light-Stainless Steel

Door head double assy Portillon double asm 903520 Double display

Door head double assy sst Portillon double asm inox 904569 Double display - Stainless Steel

Door head simple lighted assy Portillon simple eclaire asm 903866 Single display & light

Door head simple light assy sst Portillon sple éclair asm inox 904573 Single display & light-Stainless Steel

Door head simple assy Portillon simple asm 903704 Single display

Door head simple assy sst Portillon simple asm inox 904570 Single display - Stainless Steel

43 Bracket puls conn sealing assy Encadrer pulser connection asm 904532
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5.2.1 Q200T WWC T1 CALCULATOR HEAD ASSEMBLY (CONT.)

Issue A

Item No Description Désignation Français Part No Comments

44 Customer Sales Display LCD Afficheur prix de vente LCD 904788

45 Gasket preset full cap plate Joint tôle obturation prédé 904853

46 UAM & METAX boards - Bracket Support cartes UAM & METAX 905042

47 Button bracket order Support boutons de commande 906388 Debowser only

48 Switch body C ZB2 BZ101 Corps contact F ZB2 BZ101 906402-001 Debowser only

49 Switch body 0 ZB2 BZ102 Corps contact 0 ZB2 BZ102 906402-002 Debowser only

50 Button head turning ZB2 BD2 Tete bouton tournant ZB2 BD2 906403-001 Debowser only

51 Legend plate 1/0 ZB2 BY2178 Etiquette 1/0 ZB2 BY2178 906404-001 Debowser only



D
is

p
e
n

s
e
r E

le
c
tro

n
ic

s
Q

u
a
n

tiu
m

 1
0
0
T

 &
 2

0
0
T

 P
a
rts

 M
a
n

u
a
l

P
a
g

e
 5

-1
8

D
o

c
u

m
e

n
t R

e
f 9

0
4

8
9

-0
0

1
 R

e
v

 2

Issue A



Q
u

a
n

tiu
m

 1
0
0
T

 &
 2

0
0
T

 P
a
rts

 M
a
n

u
a
l

D
is

p
e
n

s
e
r E

le
c
tro

n
ic

s

D
o

c
u

m
e

n
t R

e
f 9

0
4

8
9

4
-0

0
1

 R
e

v
 2

P
a
g

e
 5

-1
9

5.2.2 Q200T DISPENSER INTEGRATED TERMINAL ASSEMBLY [DIT]

Issue A

Item No Description Désignation Français Part No Comments

1 Nut Hex Self Lock M4 Ecrou Bride Autobloquant M4 900013-001

2 Nut Hex Self Lock M5 Ecrou Bride Autobloquant M5 900013-002

3 Nut Hex Self Lock M6 Ecrou Bride Autobloquant M6 900013-003

4 Screw HFHSL M6x16 Vis Hex Br Autobl M6x16 900016-004

5 Spring Mast fixing assembly Canne flexible asm - Refer to Frame & Cladding drawing

6 Ground Tag M5, 1/4" Fast-on Tag sol M5, 1/4" rapide 900353

7 Lock Staple MD Agrafe verrouillage MD 900541

8 Q500T DIT Blind Door Seal Q500T DIT Joint Porte Aveugle 900676

9 Seal EMKA 1011-06 Length 314 Joint EMKA 1011-06 Lg 314 900729-006

10 Seal EMKA 1011-05 Length 313 Joint tube EMKA 1011-05 Lg 313 900730-013

11 Seal EMKA 1011-05 Length 391 Joint tube EMKA 1011-05 Lg 391 900730-014

12 Silencer M5 Amortisseur Du Son M5 900748-001

13 Insulation Sleeve 6.2 mm Manchon Isolant 6.2 mm 900758-002

14 Assembly Lock DIT Blind Door Ass Serrure Porte DIT Aveugle - Refer to Lock drawing

15 Grommet with membra PERFO ID11 Passe fil a membra PERFO DG 11 903754-001

16 Grommet with membra PERFO ID16 Passe fil a membra PERFO DG16 903754-002

17 OPT drawer reinforcement Renfort de tiroir OPT 905038

18 Assy - OPT head Sst Tête OPT inox asm 905425

19 Assy -OPT dial w/ LCD display Portillon OPT afficheur équipé 905432

20 OPT dial welded Portillon OPT soudé 905443

21 OPT rails - Bracket Support rails OPT 905458

22 Lock staple - bracket Support agrafe de vérouillage 905460

23 OPT gutter welded Gouttière OPT soudée 905469

24 OPT dial - Bracket assy Support portillon OPT asm 905490

25 OPT hider Volet cache OPT 905610

26 Earth cable for OPT dial L=200 Câble masse port. OPT L=200 905930-001

27 OPT France OPT France -
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6 VAPOUR RECOVERY

6.1 ECVR Pump & Motor Assembly

Item No Description Désignation Français Part No Comments

1  Nut Hex Self Lock M5              Ecrou Bride Autobloquant M5 900013-002

2  Nut Hex Self Lock M6              Ecrou Bride Autobloquant M6 900013-003

3  Nut Hex Self Lock M8              Ecrou Bride Autobloquant M8 900013-004

4  Screw HH M4x10                    Vis H M4x10                 900015-001

5  Screw HFHSL M5x10                 Vis Hex Br Autobl M5x10     900016-001

6  Screw HFHSL M5x16                 Vis Hex Br Autobl M5x16     900016-002

7  Screw HFHSL M6x16                 Vis Hex Br Autobl M6x16     900016-004

8  Screw HFHSL M8x16                 Vis Hex Br Autobl M8x16     900016-006

9  Screw HSS Cup Point M6x10         Vis HCCU M6x10              900019-001

10  V-Belt - 8 x 5 x 800              Courroie - 8 x 5 x 800      900028-001 Double-sided only

11  V-Belt - 8 x 5 x 710              Courroie - 8 x 5 x 710      900028-002 Single-sided only

12  Proport Valve ECVR                Soupape Proport ECVR        900029-001 Q200T ECVR only

13  Nipple 3/8" BSPM 1/4" BSPM        Rac Mam 1/4 - 3/8           900030-001 Q200T ECVR only

14  Elbow Compr 1/4" BSPM 12mm        EQ-PIQ-M12-1/4              900031-001

15  Elbow Compr 3/8" BSPM 12mm        EQ-PIQ-M12-3/8              900031-002 Q200T ECVR only

16  Straight Compr 1/4" BSP 12mm      Rac Piq Male 12 - 1/4       900032-002

17  VR Filter                         VR Filtre                   900037 Q200T ECVR only

18  O-Ring 9.52 x 1.78                Joint Torique 9.52 X 1.78   900050-051

19  Bracket - ECVR valves             Support electrovanne valve  900292 Q200T ECVR only

20  Pulley VR pump Dm 61mm            Poulie pompe GR Dm61mm      900293

21  Durr pump MEX 0831-11             Pompe Durr MEX 0831-11      900295

22  VR pipe Valve->pump R             Tube RV valve pompe droite  900298 Q200T ECVR only

23  VR pipe Valve->pump L             Tube RV valve pompe gauche  900299 Q200T ECVR only

24  Coupling straight VR hose         Raccord droit flexible RV   903580

25  Motor RAEL 3 Phase 0.55 kw        Moteur RAEL 3 Phase 0,55 kw 903887-001

26  VR Bracket assy                 Support RV Assemble         903924

(Cont.)

Issue A
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6.1 ECVR Pump & Motor Assembly Cont.

Item No Description Désignation Français Part No Comments

27  VR Motor bracket                  Support moteur RV           903926

28  VR bracket stiffening             Renfort support RV          904052

29  Pipe straight VR coupl - Valve 2  Tube racc droit RV - EV 2   904063 Q200T ECVR only

30  Pipe straight VR coupl-Valve 1    Tube racc droit RV - EV 1   904064 Q200T ECVR only

31  Pump VR bracket                   Support pompe RV            904085

32  Pulley VR Motor RAEL              Poulie RV Moteur Tri RAEL   904165

Issue A



V
a
p

o
u

r R
e
c
o

v
e
ry

Q
u

a
n

tiu
m

 1
0
0
T

 &
 2

0
0
T

 P
a
rts

 M
a
n

u
a
l

P
a
g

e
 6

-6
D

o
c

u
m

e
n

t R
e

f 9
0

4
8

9
4

-0
0

1
 R

e
v

 2

Issue A



Q
u

a
n

tiu
m

 1
0
0
T

 &
 2

0
0
T

 P
a
rts

 M
a
n

u
a
l

V
a
p

o
u

r R
e
c
o

v
e
ry

D
o

c
u

m
e

n
t R

e
f 9

0
4

8
9

4
-0

0
1

 R
e

v
 2

P
a
g

e
 6

-7

6.2 GRVP Assembly (Q100T only)

Item No Description Désignation Français Part No Comments

1  Elbow Compr 1/4" BSPM 12mm      EQ-PIQ-M12-1/4                   900031-001     

2  Elbow Compr 3/8" BSPM 12mm      EQ-PIQ-M12-3/8              900031-002

3  T Compr 12x12x12                Rac Te Egal D12             900035-001 Italian VR gauge option only

4  O-Ring 9.52 x 1.78              Joint Torique 9.52 X 1.78   900050-051

5  Vacuum gauge                    Jauge sous vide             902802 Italian VR gauge option only

6  Elbow coupling FF 1/4           Coude FF 1/4                903080 Italian VR gauge option only

7  Coupling straight VR hose       Raccord droit flexible RV   903580

8  Pipe Tee - Assy VR              Tube té - Ensemble RV       903776 Italian VR gauge option only

9  Pipe vr coupl. - assy VR Q100T  Tube rac rv - Ens RV Q100T  903941

10  Pipe straight VR coupl - Tee 2  Tube racc droit RV - Té 2   904141 Italian VR gauge option only

11  Tube jauge RV 2 - Té 2          Tube jauge RV 2 - Té 2      904142 Italian VR gauge option only

12  Assy VR - GRVP                  Ensemble RV GRVP            - Refer to VR Pump & Motor drawing

Issue A
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6.3 GRVP Assembly (Q200T only)

Item No Description Désignation Français Part No Comments

1  Elbow Compr 1/4" BSPM 12mm       EQ-PIQ-M12-1/4                  900031-001

2  Straight Compr 3/8" BSP 12mm     Rac Piq Male 12 - 3/8           900032-001 Italian VR Gauge option only

3  Straight Compr 1/4" BSP 12mm     Rac Piq Male 12 - 1/4           900032-002

4  T Compr 12x12x12                 Rac Te Egal D12                 900035-001 Italian VR Gauge option only

5  O-Ring 9.52 x 1.78               Joint Torique 9.52 X 1.78       900050-051

6  Vacuum gauge                     Jauge sous vide                 902802 Italian VR Gauge option only

7  Elbow coupling FF 1/4            Coude FF 1/4                    903080 Italian VR Gauge option only

8  Coupling straight VR hose        Raccord droit flexible RV       903580 Italian VR Gauge option only

9  Vap Recovery GRVP 2 Pumps Assy    Recup Vap GRVP 2 Pompes asm - Refer to VR Pump & Motor drawing

10  Pipe straight VR coupl - Pump 2  Tube racc droit RV - Pompe 2    904065

11  Pipe straight VR coupl - Pump 1  Tube racc droit RV - Pompe 1    904066

12  Pipe straight VR coupl - Tee 2   Tube racc droit RV - Té 2       904141 Italian VR Gauge option only

13  Pipe VR gauge 2 - Tee 2  Tube jauge RV 2 - Té 2          904142 Italian VR Gauge option only

14  Pipe straight VR coupl - Tee 1  Tube racc droit RV - Té 1       904144 Italian VR Gauge option only

15  Pipe VR gauge 1 - Tee 1          Tube jauge RV 1 - Té 1          904145 Italian VR Gauge option only

16  Pipe tee 2 - pump 2              Tube té 2 - pompe 2             904206 Italian VR Gauge option only

17  Pipe tee 1 - pump 1              Tube té 1 - pompe 1             904207 Italian VR Gauge option only
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6.4 ECVR Pressure Gauge option (Q200T only)

Item No Description Désignation Français Part No Comments

1 Proport Valve ECVR Soupape Proport ECVR 900029-001

2 Nipple 3/8" BSPM 1/4" BSPM Rac Mam 1/4 - 3/8 900030-001

3 Elbow Compr 1/4" BSPM 12mmEQ-PIQ-M12-1/4 900031-001

4 Elbow Compr 3/8" BSPM 12mmEQ-PIQ-M12-3/8 900031-002

5 Straight Compr 3/8" BSP 12mmRac Piq Male 12 - 3/8 900032-001

6 T Compr 12x12x12 Rac Te Egal D12 900035-001

7 VR Filter VR Filtre 900037

8 Vacuum gauge Jauge sous vide 902802

9 Elbow coupling FF 1/4 Coude FF 1/4 903080

10 VR Pump & Motor Assy RV Pompe & Moteur asm -
Refer to VR Pump 

& Motor drawing

11 Pipe VR gauge 2 - Tee 2 Tube jauge RV 2 - Té 2 904143

12 Pipe tee 2 - valve 2 Tube té 2 - EV 2 904146

13 Pipe straight VR coupl valve2 Tube racc droit RV - EV 2 904368

14 Pipe tee 2 - Pump 2 Tube té 2 - pompe 2 904369

15 Pipe VR gauge 1 - Tee 1 Tube jauge RV 1 - Té 1 904370

16 Pipe tee 1 - valve 1 Tube té 1 - EV 1 904371

17 Pipe straight VR coupl valve1 Tube racc droit RV - EV 1 904372

18 Pipe tee 1 - Pump 1 Tube té 1 - pompe 1 904373
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6.5 Return Line Assembly

Item No Description Désignation Français Part No Comments

1 Nut Hex Self Lock M8 Ecrou Bride Autobloquant M8 900013-004

2 Screw HH M8x50 Vis H M8x50 900015-005

3 Elbow Compr 3/8" BSPM 12mmEQ-PIQ-M12-3/8 900031-002

4 Straight Compr 3/8" BSP 12mmRac Piq Male 12 - 3/8 900032-001

5 Ring Retain Bore D30 Anneau Elast Int D30 900049-003

6 O-ring 11.00x2.50 Joint Torique 11,00x2,50 900050-029

7 Non return Valve VR-female Clapet non retour femelle RV 900296

8 Non return Valve VR-male Clapet de non retour male RV 900297

9 Insulation Sleeve 8.2mm Manchon Isolant 8.2mm 900758-003

10 Shear Valve (VR) Raccord Cassant (RV) 901109 Shear valve option

11 Flange - VR return Bride retour RV 901596

12 Flexible outlet VR pump assy Flexible sortie pompe RV assy 901597

13 Nipple 22mm G1"-G1" Douille 22 mm G1"-G1" 901772 Shear valve option

14 Gasket - Flange 78-82 Joint de bride 78-82 901859

15 Spring ECVR non-return valve Ressort clapet anti-retour RV 901923

16 Ball (d=12) Bille (d=12) 901924

17 Connector - quick release femaRaccord rapide femelle 901954

18 Connector - quick release maleRaccord rapide male 901955

19 Plug hyd G 3/8" Rac bouch G 3/8" 902001-001 Blank for single-sided

20 Flame arrestor VR Pare Flamme RV 902002

21 VR flow measure flange VR Bride de mesure debit 903068

22 Manometer 0 - 100 mbar Manometer 0 - 100 mbar 903069

23 Valve 1" M/F Vanne BS 1" M/F 904247

24 Flange VR flame arrestor Bride RV pare flamme 904267
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6.6 VR Shear Valve Option

Item No Description Désignation Français Part No Comments

1 Nut Hex Self Lock M8 Ecrou autobloquant Flange M8 x 900013-004

2 Screw HH M8x50 Vis H M8x50 900015-005

3 Straight Compr 3/8" BSP 12mm Rac Piq Male 12 - 3/8 900032-003

4 Dowty seal self centre 1"BSP Dowty joint auto centre 1"BSP 900450-004

5 Dowty seal self centre 3/8"BSP Dowty joint auto centre 3/8" 900450-005

6 Insulation sleeve 8.2 mm Manchon isolant 8.2 mm 900758-003

7 Shear valve Raccord cassant RV 901109

8 Flange - VR return Bride retour RV 901596

9 Nipple 22mm G1 Douille 22mm G1 901772

10 Gasket - flange 78-82 Joint de bride 78-82 901859

11 Flame Arrestor VR Pare Flamme RV 902002

12 Valve Vanne 902681

13 Flange Bride 902682
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(Cont.)

7 MECHANICAL REGISTER

7.1 VR8 Mechanical Register (Q100T only)

7.1.1 METER & VR8 MECHANICAL HEAD ASSEMBLY

Item No Description Désignation Français Part No Comments

1 Screw SCH M4x10  Vis CS M4x10                      900007-001

2 Screw SCH M4x8                    Vis CS M4x8                       900007-003

3 Washer 6x11x1                     Rondelle 6x11x1                   900008-026

4 Nut Hex Prev Torque M4            Ecrou Frein M4                    900012-009

5 Nut Hex Self Lock M4              Ecrou Bride Autobloquant M4       900013-001

6 Nut Hex Self Lock M6              Ecrou Bride Autobloquant M6       900013-003

7 Screw SCS M4x16                   Vis FS M4x16                      900014-007

8 Screw HFHSL M8x16                 Vis Hex Br Autobl M8x16           900016-006

9 Spacer 4.2x8.0x6.0 Entretoise Cyl 4.2x8.0x6.0 900024-007

10 Ring retain Bore D20 Anneau elastique D20 900049-004

11 Screw HSC M4x10                   Vis FHC M4x10                     900643-002

12 Seal EMKA 1011-06 length 457mm   Joint tube EMKA 1011-06 Lg 457mm 900729-004

13 Seal EMKA 1011-05 length 286      Joint tube EMKA 1011-05 Lg 286    900730-007

14 Hingebar brass Gond porte colonne star 900733

15 Ballast Socket Integrated         Ballast douille intégré           900738

16 Lamp Fluorescent ORYX 7 W  Tube Fluo ORYX 7W                 900740

17 Screw sealing M8x16 Vis de plombage M8x16 902004

18 Pin - Grooved type G7 2.5x14 Goupille cannelée G7 2.5x14 902133-003

19 Cover - Veeder root drive Virole de plombage 902232

20 Grommet membrane ID 29 Passe fil à membrane DG29 902331-002

21 Cup - Lead seal                   Coupelle de plombage              902789

22 Washer - stop Rondelle d'appui 902868

23 Plate - meter sealing Plaque de plombage de mesureur 902869

24 Seal - piston 20x10x8 Joint etancheite 20x10x8 902880
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7.1.1 METER & VR8 MECHANICAL HEAD ASSEMBLY (CONT.)

Item No Description Désignation Français Part No Comments

25 Seal - Lead (cup type) D8x2       Plomb à sceller D8x2              903177-001

26 Mechanical Meter MA26 equipped MA26 Mecanique equipe - Refer to Meter drawing

27 Hinge bracket low assy            Equerre basse asm                 903562

28 Hinge bracket high assy           Equerre haute assemblée 903564

29 Mechanical Meter bracket Support mesureur mecanique 903589

30 Mechanical head welded & assy     Tête mécanique soudée & asm       903739

Mechanical head Sst welded & assy Tête mécanique inox soudée & asm 904444 Stainless Steel

31 Grommet - membrane ID 11          Passe fil à membrane DG11         903754-001

32 Grommet membrane ID 16            Passe fil à membrane DG16         903754-002

33 Indicator VR8 - bracket assy      Support VR8 asm                   903798

34 VR8 dial plate                    Trémie VR8                        903799

35 Shaft VR8 & CECLI 2 drive Axe entrainement VR8 & CECLI 2 903804

36 Protection pipe for driving sh Tube protect axe entrainement 903805

37 Clamp - mechanical dial glass Fixation glace mécanique 903829

38 Assy drive system - Bracket Support systeme entrainement 903830

39 Mechanical head door welded Portillon mécanique soudé 903846

Mechanical head door Sst welded Portillon mécanique inox soudé 904336 Stainless Steel

40 Blind head door welded Portillon aveugle soudé 903847

Blind head door Sst welded Portillon aveugle inox soudé 904337 Stainless Steel

41 Q100t-rail-assy-Meca              Q100T-Bornier-ass-Meca            903937

42 Assy - Veeder root 8              Veeder root 8 équipé              - Refer to VR8 drawing

43 Dial lock Serrure façade - Refer to Lock drawing

44 Glass - Dial Q100T mechanical Glace portillon Q100T meca 904983
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7.1.2 VR8 ASSEMBLY (INCL. MANUAL RESET & INTERLOCK)

Item No Description Désignation Français Part No Comments

1 Screw SCH M3x20 Vis CH M3x20 900007-002

2 Washer Pl M9 Rondelle Plate M9 900008-027

3 Nut Hex Prev Torque M3 Ecrou Frein M3 900012-001

4 Nut Hex Prev Torque M4 Ecrou Frein M4 900012-004

5 Screw HSHC M4x6 Vis CHC M4x6 900017-015

6 Screw HSHC M5x6 Vis CHC M5x6 900017-023

7 Pin - Grooved Type G7 3x18 Goupille cannelée G7 3x18 902133-006

8 Microswitch Microrupteur 902503

9 Pin V 2x20 Goupille X 2x20 903560-001

10 Indicator VR8                  Indicateur 4 tambours 2T/1L 903807

11 Nut H-M14 - 125 AC             Ecrou H-M14  - 125 AC       903834

12 Reset Manual - Shaft Axe de remise à zéro 903836

13 Bearing M14 - 125              Palier M14 - 125            903837

14 Reset Manual - Knob Assy Poignée de RAZ manuelle asm 903840

15 Cover Sealing VR8 IT Vcouvre Etanchéité VR8 IT 903509

16 Cover Perspex VR8 IT Couvre Plexiglas VR8 IT 905699

17 Bracket interlock VR8 Support interverrouillage VR8 907153

18 Runner interlock VR8 Glissiere interverrouillage VR8 907154

19 Guiding screw interlock VR8 Vis de guidage interverrouillage 907155

20 Cam catcher interlock VR8 Accroche came interverrouillage 907158

21 Spring interlock VR8 Ressort interverrouillage 907160
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7.2 VR10 Mechanical Register (Q200T only)

7.2.1 METER TO VR10 MECHANICAL REGISTER ASSEMBLY

Item No Description Désignation Français Part No Comments

1 Nut Hex Self Lock M6             Ecrou Bride Autobloquant M6  900013-003

2 Screw HFHSL M8x16               Vis Hex Br Autobl M8x16        900016-006

3 Ring retain Bore D20 Anneau elastique D20 900049-004

4 Screw sealing M8x16              Vis de plombage M8x16          902004

5 Pin - Grooved type G7 2.5x14 Goupille cannelée G7 2.5x14 902133-003

6 Bracket assy - Veeder Root      Support Veeder Root asm       902170

7 Cover - Veeder root drive        Virole de plombage                 902232

8 Screw - Indicator fastening Vis de fixation VR 902788

9 Plate - sealing VR10             Platine de plombage VR10      902867

10 Washer - stop Rondelle d'appui 902868

11 Plate - meter sealing            Plaque plombage de mesureur 902869

12 Seal - piston 20x10x8 Joint etancheite 20x10x8 902880

13 Screw - sealing M6x10            Vis de plombage M6x10          902922

14 Coupling - Veeder Root drive     Entraineur du Veeder Root       903233

15 Mechanical MA26 equipped      MA26 mecanique equipe         - Refer to Meter drawing

16 Mechanical meter - Bracket      Support mesureur mécanique  903589

17 Calculator - VR10 1 transfer Calculateur - VR10 - 1 toc 904365 1 transfer

Calculator - VR10 - 2 transfers Calculateur - VR10 - 2 tocs 902119 2 transfers

Calculator - VR10 - 4 transfers Calculateur - VR10 - 4 tocs 904366 4 transfers

18 Cover - Veeder Root Shaft Tube de protection 903809

19 Shaft - Veeder Root Drive Axe d'entrainement 903810
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(Cont.)

7.2.2 VR10 MECHANICAL HEAD ASSEMBLY

Item No Description Désignation Français Part No Comments

1 Nut Hex Self Lock M4 Ecrou Bride Autobloquant M4 900013-001

2 Nut Hex Self Lock M5 Ecrou Bride Autobloquant M5 900013-002

3 Nut Hex Self Lock M6 Ecrou Bride Autobloquant M6 900013-003

4 Screw SCS M4x8 Vis FS M4x8 900014-006

5 Screw HFHSL M8x16 Vis Hex Br Autobl M8x16 900016-006

6 Screw HSHC M4x10 Vis CHC M4x10 900017-022

7 Spacer 4.2x8.0x6.0 Entretoise Cyl 4.2x8.0x6.0 900024-007

8 Glass - dial Glace de portillon 900170

9 Screw HSC M4x10 Vis FHC M4x10 900643-002

10 Screw HSC M4x16 Vis FHC M4x16 900643-003

11 Spacer Thr Hex FF M3x25x7 Entretoise Hex FF M3x25x7 900711-002

12 Hingebar brass Gond porte colonne star 900733

13 Grommet membrane ID 29 Passe fil à membrane DG29 902331-002

14 Reset Assembly Platine Support RàZ Ensemble Monte - Refer to Electrical Reset drawing

15 Clamp - dial glass Fixation pour glace 902781

16 Cup - Lead seal Coupelle de plombage 902789

17 Seal - Lead (cup type) D8x2 Plomb à sceller D8x2 903177-001

18 Hinge bracket low assy Equerre basse asm 903562

19 Hinge bracket high assy Equerre haute assemblée 903564

20 Head wel assy mechanical         Tête mécanique soudée 903649

21 Dial Plate-Double Mechanical     Tremie Meca Double 903652

22 Dial Plate Meca Simple Seconda   Tremie Meca Sple Face B 903654

Dial Plate Meca Simple First Tremie Simple Principale Mecanique 903653

23 Mechanical head door welded Portillon mécanique soudé 903656

Door head meca assy sst Portillon mecanique asm inox 904762 Stainless Steel

24 Reset manual w/ 2 levers assy RàZ manuelle 2 leviers asm         - Refer to Manual Back-Up Reset draw

25 Manual backup reset assy RàZ manuelle de secours asm        -
For use with item 14 only - refer to 

Electrical Back-Up Reset drawing
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7.2.2 VR10 MECHANICAL HEAD ASSEMBLY (CONT.)

Item No Description Désignation Français Part No Comments

26 Full cap reset RàZ & Preset Tôle obturation RaZ & Prédé        903752

27 Calc-VR10 Mechanical Register Calc VR10 Reg Mecanique      - Refer to Meter to VR10 drawing

28 Grommet - membrane ID 11 Passe fil à membrane DG11          903754-001

29 Grommet membrane ID 16 Passe fil à membrane DG16          903754-002

30 Terminal bracket Support bornier 903779

31 Dial lock Serrure façade - Refer to Lock drawing

32 Gasket preset full cap plate Joint tôle obturation prédé 904853

33 Gasket reset mech full plate Joint tôle obturation RàZ 904854

34 Lamp F13 T5 CW Lampe F13 T5 CW 905025-001

35 Ballast SMI Sylvania 220/50v Reglette SMI13 Sylvania 220/50v 905026-001

36 Main Terminal Rail assembly Bornier asm

37 Terminal rail option Bornier alimentation               
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7.2.3 VR10 ELECTRICAL RESET ASSEMBLY

Item No Description Désignation Français Part No Comments

1 Screw SCH M4x10 Vis CS M4x10 900007-001

2 Screw SCH M4x16 Vis CS M4x16 900007-014

3 Screw SCH M3x30 Vis CS M3x30 900007-015

4 Washer Serr Lock Ext M4 Rondelle a Dents DEC M4 900009-001

5 Washer Serr Lock Ext M3 Rondelle a Dents DEC M3 900009-006

6 Nut Hex M4 Ecrou H M4 900011-005

7 Nut Hex M3 Ecrou H M3 900011-008

8 Bearing 6x10x10 Coussinet C6x10x10 900497-007

9 Spacer Thr Hex MF M4x20x10x10 Entretoise Hex MF M4x20x10x10 900711-007

10 Pin - Grooved Type G7 2x12 Goupille cannelee G7 2x12 902133-002

11 Plate - Reset Support Platine Support RaZ 902590

12 Lever - roller Levier Support Galet 902592

13 Leven pin Axe de levier 902593

14 Shaft - roller stub Axe de galet 902594

15 Roller - reset Galet 902595

16 Spring - Reset Ressort 902596

17 Lever - Microswitch Levier du Contact 902597

18 Sprocket - Reset Pignon moteur 902598

19 Plate - fastening Plaque de fixation 902599

20 Clip - 1/2 Hose Band 1/2 Collier de Serrage 902600

21 Motor - Geared Machined Motoreducteur 10t/mn Usine 902606

22 Pin - Spring 2.5x20 Goupille elastique 902620-001

23 Microswitch Minirupteur 902621

24 Lever - Microswitch Levier de Minirupteur 902622

25 Terminal Block - 6  Pole Barrette 6 Points 902623

26 Bearing to Weld Palier a soude 902946
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7.2.4 VR10 MANUAL BACK-UP FOR ELECTRICAL RESET ASSEMBLY

Item No Description Désignation Français Part No Comments

1 Nut Hex Self Lock M6 Ecrou Bride Autobloquant M6 900013-003

2 Bearing 8x12x12 Coussinet C8x12x12 900497-008

3 Pin - Grooved Type G7 3x14 Goupille cannelée G7 3x14 902133-001

4 Shaft -  pulley Axe de poulie 902134

5 Pulley Poulie 902136

6 Bracket - bearing welded Support de palier soudé 902141

7 Handle of manual reset Poignée de RAZ manuelle 902173

8 Belt - synchronous 220 XL 037 Courroie 220 XL 037 902178-001
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7.2.5 VR10 MANUAL BACK-UP RESET ASSEMBLY

Item No Description Désignation Français Part No Comments

1 Washer 9x18Z Rondelle Z9x18 900008-025

2 Nut Hex Self Lock M4 Ecrou Bride Autobloquant M4 900013-001

3 Nut Hex Self Lock M3 Ecrou Bride Autobloquant M3 900013-006

4 Screw SCS M4x8 Vis FS M4x8 900014-006

5 Screw HSHC M6x12 Vis CHC M6x12 900017-026

6 Microswitch Microrupteur Inverseur 902503-001

7 Cup - Lead seal Coupelle de plombage 902789

8 Seal - Lead (cup type) D8x2 Plomb à sceller D8x2 903177-001

9 Pin V 2x20 Goupille V 2x20 903560-001

10 Reset seal cover Capot de plombage 903673

11 Reset two levers - Bracket welded Support RàZ 2 leviers soudé 903674

12 Reset handle moulded Poignée RàZ moulée 903677

13 Bearing Palier 903680

14 Driving shaft Axe entrainement RàZ 903682

15 Lever and shaft assy Manette et axe assemblé 903683

16 Bearing Sst Palier inox 903686

17 Microswitch plate assy Plaque fix microrupteur asm 903687

18 Nut H-M 20x100 Ecrou H M 20x100 903692

19 Pin - Grooved Type G1 3x18 Goupille cannelée G1 3x18 904345-001

20 Reset - cam Came RàZ 904358
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Spare Parts

Koppens Automatic (Bladel)

Industrieweg 5

5531 AD Bladel

The Netherlands

 +31 497 389 555

  +31 497 381 950

Manufacturing

Unit 3, Baker Road

West Pitkerro Industrial Estate

Dundee DD5 3RT

Scotland

 +44 (0)1382 598000

  +44 (0)1382 598001

Italy

Tokheim Sofitam Italia S.r.l.

S.P. 26 Km 10 800

14030 Scurzolengo (AT)

 +39 0141 2038200

  +39 0141 2038222

 info@asti.tokheim.com

United Kingdom

Unit 1, Baker Road

West Pitkerro Industrial Estate

Dundee DD5 3RT

Scotland

 +44 (0)1382 483500

  +44 (0)1382 731835

 service@tokheimuk.com

Tunisia

Cottam SARL

116 Ave de l’Union du Maghreb Arabe

BP 117

La Soukra

2036 Tunis

 +216 175 95 50

  +216 175 95 30

 cottam@cottam.com.tn

As Tokheim regularly improves its prod-

ucts to ever better respond to evolving

market and regulatory requirements, it

reserves the right to change any of the

specifications of these products, and

this without prior notice.

For technical manual enquiries,

contact: author@dundee.tokheim.com
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E

RUS

P

 PL
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RFC

MA

SN

ZA

TN

Manufacturing

Route de Soliers

14540 Grentheville

BP268, Caen Cedex 14013

France

 +33 231 15 15 15

  +33 231 23 15 06

 NL

SALES & SERVICE DIVISIONS - EUROPE         AFRICA

Austria

Tokheim

Eitzenberger Straâe 4-6

A-2544 Leobersdorf

 +43 (0) 2256 606 0

  +43 (0) 2256 606 170

 office@leobersdorf.tokheim.com

Czech Republic

Tokheim

Pernerova 48

CZ-18602 Prague 8

 +420 2 248 90312

  +420 2 232 72 67

 pribrsky@prague.tokheim.com

Denmark & Scandinavia

Tokheim Scandinavia A/S

Hejrevang 10

3450 Allerød

 +45 48 13 45 45

  +45 48 17 45 96

 service@alleroed.tokheim.com

France

Tokheim Services France

9 Avenue Galilée

92350 Le Plessis-Robinson

 +33 (0)1 41 36 13 00

  +33 (0)1 41 36 13 70

 info@tokheim-services.com

Tokheim Europe & Africa Headquarters

ZAC Paris Nord 2

B.P. 40027 Tremblay-en-France

95912 Roissy C.D.G. Cedex

 +33 (0)1 49 90 77 00

  +33 (0)1 49 90 77 77

 marcom@tremblay.tokheim.com

Germany

Tokheim GmbH

Lothstrasse 1a

D-80335 München

 +49 (0) 89 189 530

  +49 (0) 89 189 533 99

 service@muenchen.tokheim.com

Poland

Pol-Germann Tokheim Sp. z.o.o.

UL. Narwicka 1

PL-80-557 Gdansk

 +48 58 343 21 71

  +48 58 343 22 15

 plgerma@softel.gda.pl

Portugal

G.N.C.

Parque de Ciencia e Tecnologia

Edificio Tecnologia 1, N° 27

2780-920 Oeiras

Lisboa

 +351 214 220 420

  +351 214 214 226

Russia

Tokheim Representative Office

Room 380, Hotel “Ukraina”

Kutuzovski Prospekt, 2/1

Stroyenie 1

Moscow 121249

  +7 095 933 69 35

  +7 095 933 69 34

 kolobov@dol.ru

Spain

Koppens Iberica

Calle Imprenta 5

Poligono Industrial de Alcobendas

28100 Alcobendas (Madrid)

 +34  91  661 28 13

  +34  91 661 41 30

 urra@madrid.tokheim.com

Switzerland

Tokheim

Route du Crochet 7

Case Postale 50

1762 Givisiez

 +41 (0)26 460 51 11

  +41 (0)26 460 51 12

 user@givisiez.tokheim.com

Export Division

ZAC Paris Nord 2

B.P. 40027 Tremblay-en-France

95912 Roissy C.D.G. Cedex

France

 +33 (0)1 49 90 77 56

  +33 (0)1 49 90 77 93

 marcom@tremblay.tokheim.com

Cameroon

Socatam S.A.

BP 3941

Douala

 +237 40 57 86

  +237 40 57 88

 socatam.douala@camnet.cm

Morocco

Matam S.A

209 Bld Moulay Ismail

Route de Rabat

Casablanca

 +212 22 40 40 24

  +212 22 40 40 21

 matam@wanadoo.net.ma

Senegal

Cosetam S.A.

Quartier de Bel Air

Route des Hydrocarbures

BP 1237

Dakar

 +221 832 23 71

  +221 832 68 34

 cosetam@ns.arc.sn

South Africa

Tokheim South Africa Ltd

Stand 110, Precision Road

Kya Sand, Randburg

 +27 11 462 2105

  +27 11 462 1942

 tokheimsales@tokheim.co.za

 NL Netherlands

Tokheim Netherlands B.V.

Touwslagerstraat 17

Postbus 4186

2980 GD Ridderkerk

 +31(0) 180 48 15 00

  +31(0) 180 48 15 55

  sales@ridderkerk.tokheim.com

Slovak Republic

Tokheim

Mlynske Nivy 70

SK-82015 Bratislava

 +421 2 58 27 02 15

  +421 2 52 41 41 23

 schroeder@berlin.tokheim.com

SK

Belgium

Tokheim

Everdongenlaan 31

2300 Turnhout

 +32 (0) 14 44 85 00

  +32 (0) 14 44 85 55

 saelen@turnhout.tokheim.com

 B
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